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B SUFFIX(2 & J|Z)ne

ol Xl o J| £ B = NS
EQTBA B BS090(250PS)
DLOS6 2012
EQTBB | — BHO090(270PS)
EQPBA e BH115E/BH116(340PS)
EQPBB | =doI= BS106(300PS)
EQPBC B BH115E/BH116(340PS)
EQPBD | =013 BS106(300PS)
DLOSS8
EQPBE |mol3 2g0/3 | FX115/FX116(340PS)
EQPBF | tio1 23012 | FX115/FX116(340PS)
EQPBG BS120CN(TAIWAN EXPORT)
EQPBH BS120CN(DOMESTIC)
EQJBA | miola =y01a | BH120(400PS)
EQJBB | 2tete 23013 | BH120(400PS)
EQJBC | tiJI=2a013 | BH120(400PS)
EQJBD |mol3 2d012 | FX212/FX120(400PS)
EQJBE |etetd 2ao1a | FX212/FX120(400PS)
EQJBF | tiJl 23013 | FX212/FX120(400PS)
DV11S
EQJBG | mol3 =013 | BX212(430PS)
EQJBH | zteid =013 | BX212(430PS)
EQJBI ctEtH 2013 | BX212(430PS,ZF ASTRONIC T/M)
EQJBJ Bio1 2dloi12 | BX212(430PS)




B INTRODUCTION
Il HOW TO USE THIS CATALOG

For rapid finding of parts information, this parts catalog is provided

with main group, illustrations, parts number, parts name index,
utilize these fully.

1. There is the actual parts include main group is known.
= Check the group number index to find out group
number of any particular illustration.
= Check the parts information

2. There is the actual parts mounting position is known.

= Check the illustration index to find out group number or
pages of any particular illustration.
= Check the parts information.

3. Parts number is known.
= Check the parts number index to find out group
number or any particular parts number.
= Check the parts information.

4. Parts name is known.

= Check the parts name index to find out group number
of any particular parts name.

= Check the parts information.

Hl CATALOG COMPOSITION

®
| ® © )
Fig. 1011 &5 0 =5
9 CYLINDER BLOCK
TINAEE] KEY NO |2 9 PARTS _NAWE Fig. 1011
A i SUFFIX x|+ o |3 A
o M = o Ael T 1] 1] l=]e REMARKS
% PART NO. A8 =71 EXCLUSIVE
[01]
G ==-add BLOCK-CYLINDER
65.01101-6092A | X X 1
©Om [02]
e BLOCK-CYLINDER D
@ 65.01101-0056A | X X 1
- [03] -
2t 01 2 CAP-BEARING BT
65.01105-60058 | X X 1
@® GROUP NO.

The first one digit indicates "MAIN GROUP NO." and next three
digits indicates "SUB GROUP NO."

EX) 1 011
\—CYLINDER BLOCK (Sub Group)
ENGINE GROUP (Main Group)

@ SUB GROUP NAME
This indicates the name of sub group within the main group.

® KEY NUMBER

Key number correspond with the reference number on the
illustration.
Key number are not always sequence.




@ PART NUMBER
Part number is it's own number.

® PART NAME
Parts name. There is printed information such as size,
specification with the part name or not.

® ITC(INTERCHANGEABILITY)
When any parts number has been changed due to a design
modification this indicates whether or not there is an
interchangeability between the part prior to the change and
the parts after the change.
¢ Interchangeability symbols.
Y : The old and new parts mutually interchangeable.
N : The old and new parts are not mutually interchangeable.
O : The new parts can be used for the old parts but the reverse
is not possible.

@ SERVICE

Abbreviation is service code of parts has it's own meaning as
shown below.

B : The parts with this abbreviation show that they require some
work on them before installing in the machine.

D : The part with this abbreviation is a component of an
assembling part and is not available independently.
The assembling part containing this part should be orderd.

R : The part with this abbreviation shows that the quantity of the
part is changed depending on the machine, such as an
adjusting shim rtc.

S : The part is specially provided as a service part, which was

not provided in the machine before shipping from the factory.

G : The part needs special care(grade contril) to perform the
maintenance job. Before order, the grade of the part should

be confirmed(lt should be same with the grade of machine
part.)

OP: Optional parts.

EX: Specific design parts.
OS: Over-sized parts.
US: Under-sized parts.

(Part with abbreviation "OS" or "US" is described on the line
below the standard sized part).

* : The part with this abbreviation is not supplied for A/S.

L/R

This column indicates mounting position of parts.
L : Left hand side
R : Right hand side
B : Both side

QTY
"Q'ty" shows the quantity used for one machine, however "Q'ty" of

component parts shows the quantity used for one assembling
part.

REMARK
This column is used for detail explaination of specific type or

any further information.

SUFFIX
This column indicates the expression of applicable engine suffix
x Symbol of application
X : Applied
— : Not applied




B SUFFIX LIST

ENGINE SUFFIX SUFFIX NAME
5L06S EQTBA | eypaust | BS090(250PS)
EQTBB | BRAKE | BHogo(270PS)
EQPBA JAKE BH115E/BH116(340PS)
EQPBB | BRAKE BS106(300PS)
EQPBC | gxpyausT | BH115E/BH116(340PS)
EQPBD | BRAKE | Bs106(300PS)
DLO8S
EQPBE |JAKE BRAKE| FX115/FX116(340PS)
EXHAUST
EQPBF | SiRAKE | FX115/FX116(340PS)
EQPBG | BS120CN(TAIWAN EXPORT)
EQPBH BS120CN(DOMESTIC)
EQJBA | JAKE BRAKE| BH120(400PS)
RETARDER
EQJBB ERARE BH120(400PS)
EXHAUST
EQJBC SRAKE BH120(400PS)
EQJBD |JAKE BRAKE| FX212/FX120(400PS)
RETARDER
EQJBE | "SRAKE FX212/FX120(400PS)
EXHAUST
ovits | EBF BRAKE FX212/FX120(400PS)
EQJBG |JAKE BRAKE| BX212(430PS)
RETARDER
EQIBH | REARE BX212(430PS)
EQiBI | FETARDER | BX212(430PS,ZF ASTRONIC T/IM
EXHAUST
EQJBJ CRAKE BX212(430PS)
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04.27405-0220 ~

E H XAMEHE | F 8 XAMS | & W XAHE | F oH XAMEHES | F 8 XAMS [ E O XAHE [ F W XAES | & 8 XAHE | E H XAHE
PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO.
04.27405-0220 1996 02C| 06.01283-7115 1058 18C| 06.01913-3114 1058 21 A| 06.01913-3129 31A| 06.01923-2911 12B| 06.01923-3111 23A| 06.01923-3119 25A[ 06.01923-3215 1082 16B| 06.01923-3218 1542 15B
04.27405-0906 1541 24A| 06.01283-7218 1055 18C]| 1091 06A| 06.01913-3131 22B 1291 03B 37A 11B 1091 21B 1056 18C

61C| 06.01283-7524 1081 11C| 15A| 06.01913-3215 1094 05A 05B 1123 29A| 06.01923-3120 1058 05A 1094 02B 1082 10C]

1542 61C| 06.01284-6911 1541 35C]| 1058 09B 1541 25B 1292 03B 1291 17A 1019 05B 13B 1250 04C
04.27405-1108 1996 02B 1542 35C] 1091 15B 1542 25B 1116 12C| 1018 40B 1082 o4C 17B| 06.01923-3219 1125 04A
06.01013-9114 1055 13C| 06.01493-4211 1055 09A 1058 04C| 06.01913-3216 1125 11A| 06.01923-2912 1274 31B 1541 40B| 06.01923-3122 1064 07B 1095 13B 1082 03B
06.01013-9115 1051 o8C| 06.01493-4214 10A] 1065 09C| 1094 10C 09C| 06.01923-3113 1018 16C 1065 07B 15B 1083 03B
06.01013-9127 1056 30A| 06.01493-4216 11A 1091 11C 1472 15C 18C| 06.01923-3114 21A] 06.01923-3123 1083 13B 17B 1471 05B
1064 06B| 06.01493-4430 1191 14C] 23C| 06.01913-3217 1471 04A 23C 1094 14A| 06.01923-3124 1063 07B 1123 26B 1056 22C]

1065 06B| 06.01493-4431 08A| 06.01913-3115 1058 17A 11C| 06.01923-2913 10A 1095 02B 1056 05C 1541 11B| 06.01923-3221 1111 03B
06.01013-9134 1082 09B 09B 1018 10C| 06.01913-3218 1111 09A 13A| 06.01923-3115 1018 04A 1063 02C 1542 11B| 06.01923-3223 1055 22C]
06.01013-9224 1081 13C| 06.01494-2326 1014 05A| 06.01913-3117 1065 16A| 06.01913-3219 1055 14A 1123 28B 1064 07A| 06.01923-3125 1082 05A 1065 15C| 06.01923-3226 1082 16C]|
06.01014-9231 1541 12B( 06.01494-4316 1011 11C| 1103 25B 1472 11C 1274 20B 1018 08B 1051 12B 1094 o5C 16C|
1542 12B| 06.01494-4406 1192 02B| 06.01913-3118 22A| 06.01913-3220 1011 47C 20C]| 1019 08B 1064 12C 1250 13C 16C
06.01014-9418 1065 17C 02C| 06.01913-3119 1058 18A 1191 11C 1291 03C| 19B 1922 o8C 1191 21C| 06.01923-3228 1056 21C]
06.01014-9516 1415 06 A 08C]| 1103 23A| 06.01913-3223 12C 1292 03C 1018 05C| 06.01923-3126 1056 12B| 06.01923-3217 1541 04A| 06.01923-3235 1055 21|
09A| 06.01494-4409 1191 20A 1058 20B| 06.01913-3228 13C| 06.01923-2915 1274 15A| 06.01923-3116 1015 04 A| 06.01923-3127 1058 06 A 1094 09B 1082 11C

06B 23B| 06.01913-3120 1065 12A| 06.01913-7127 1054 07C 18B 04B]| 06.01923-3132 1063 07B 1274 28B| 06.01924-3217 1192 02A

06.01014-9519 13C| 06.01494-4412 24A 1191 03A 1056 o6C| 06.01923-2917 1116 07A 1051 09B| 06.01923-3212 1018 27B 1541 10B 1415 02A
16C| 06.01913-2911 1044 04A 1103 26C| 06.01914-3219 1192 03A 03B 1015 o4cC 1094 14B 1542 10B 04A

06.01014-9718 1191 09C 1291 03A| 06.01913-3121 1065 13A| 06.01914-3320 1415 03C 03C| 06.01923-3117 1056 24A| 06.01923-3214 1541 05A 1082 23C| 06.01924-3225 1056 17C]
06.01015-9117 1541 48C| 06.01913-3110 1014 13B 1064 10C 08C| 06.01923-2918 1013 07B 1018 39B 1082 18B 1191 19C| 06.01928-3127 1058 06B
1542 48C 19B 1922 06C| 08C| 06.01923-2919 1274 11A 1019 18B 1083 18B| 06.01923-3218 1064 03A 1541 46C]
06.01280-6807 1034 05B| 06.01913-3112 1066 11B| 06.01913-3122 1051 09C| 06.01914-3322 09C| 06.01923-3110 1291 12B 1063 03B| 06.01923-3215 1094 08A 1082 03A 1542 46C
06.01283-6915 1123 41C| 06.01913-3113 1058 21B 1065 11C| 06.01923-2910 1081 12B 1292 12B| 06.01923-3118 1056 21B 10A 1094 15B| 06.01933-3113 1541 04C]
06.01283-7115 1058 13A 22C| 06.01913-3125 1066 13B 16C 1014 20C 1014 o4cC 15A 1125 04B 1542 04C
17B| 06.01913-3114 1051 08A| 06.01913-3126 1054 06C 1091 27cC| 06.01923-3111 11A 1058 21C 1014 22B 09B| 06.01943-3317 1191 148B

1055 14C 1055 18A| 06.01913-3128 1056 26A| 06.01923-2911 1116 11A 1018 15A| 06.01923-3119 1056 05A 1018 13B 1541 15B 1192 04B




06.01943-3317 ~

& H XA-S | & #H XAMS [ F H XA#S [ E H XABS | F OH XAES [ F H XAHS | F OH XAHS [ O XAHS | E O XAHS
PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO.
06.01943-3317 1191 56C| 06.11063-8214 1091 06B| 06.15010-2314 1191 10A| 06.16731-2108 1541 13B| 06.22022-1018 1021 02A| 06.56180-0714 1111 11C| 06.56190-0708 1065 24 C| 06.56190-0728 61C| 06.78140-2408 75C]
06.01943-3321 02A 1103 28B 21A 1542 13B 02B 1996 04C 1996 07C| 06.56190-0732 1058 03A| 06.78144-2204 1123 11A

02B 1291 14C 25A 1055 19C| 06.22022-1063 1011 24A| 06.56180-0716 1274 24B| 06.56190-0709 1064 20A 04B 1014 17B

06.01943-3326 1958 02B 1292 14| 11B 1056 23C 26B| 06.56190-0704 1091 08A 1063 20B 1541 32B 1091 10B
06.01944-3318 1415 02B| 06.11063-8215 1111 Q7A 22B 1082 19C 16C 1123 04A 20B 1542 32B| 06.78144-2205 1063 19B
04B 1082 22B 15C| 19C 34C 13A| 06.56190-0713 1011 27C 1996 11B 1541 29B

06.01953-3318 1262 04 A 1083 22B| 06.15010-2316 33C 21C| 06.22022-1112 1023 08B 1011 19B 1056 15C 1056 09C 34B
02B 1082 20| 48C 1111 po6C| 06.22022-3061 1011 09C 1091 09B| 06.56190-0718 1541 13A 1058 24C 1542 29B

06.01954-3331 1014 16C 22C| 06.15010-4312 1056 24C 1250 11C| 06.22022-3065 1021 05C]| 1123 06B 18A 1996 11C 34B
06.02090-0307 1011 24B 1111 o5C| 06.15010-4313 1014 07A 1262 04C| 06.22022-3563 1011 35C 1996 04B 1056 07B| 06.56190-0734 1055 24C| 06.78144-2403 1091 08B
06.02090-0512 1541 13C 1250 12C]| 1191 o7B| 06.16731-2110 1191 09A| 06.22080-0502 1541 18C 53B 1065 13B 1996 12C| 06.78144-8404 1123 16C]
1542 13C 1262 03C| 06.15030-0513 1541 52C 22A 1542 18C 05C 1274 27B| 06.56190-0739 1011 18C| 06.78190-0206 1541 10A
06.02091-0822 1191 52C| 06.11063-9217 1191 11A 1542 52C| 26A| 06.22180-0804 1016 02C| 06.56190-0705 1541 11A 36B 42C 15A]
06.02091-0824 52C 23A| 06.15030-0514 1055 13A 10B| 06.29010-0120 1042 10A 16A 1011 31C 1996 13C 67C]|
06.02097-8306 1056 21 A 27A| 06.15090-2319 1011 21C 21B 13B 1091 11B 49C| 06.56342-1208 1064 02B 1542 67C]
12C 12B| 06.16044-0208 1016 09C| 1192 05B 12C| 1996 05B 1541 45C 1065 02B| 06.78190-2204 1274 23B

06.02101-0624 1065 21C 24B| 06.16110-0106 1042 12A 1065 18C| 06.29020-0125 1025 08A 54B 70C 10B| 06.78200-4706 1541 12A
06.02106-0723 1026 03A 17C| 16B 1191 16C| 06.29020-0130 06C| 06.56190-0706 1018 31 A 1542 45C 1996 12B 17A
06.02106-0824 02B 31C 16C 30C| 06.29020-0132 1065 05A 34A 70C 56B| 51.06402-0061 1064 01B
02C 46C| 06.16110-0107 1541 14C 45C 1066 06B 1064 09A 1996 09C 1064 02C 01C|

06.06225-0714 1082 13B| 06.11063-9218 19A 1542 14C| 1192 03C 1065 06C| 1123 p6A| 06.56190-0719 09B 07C 01C
1083 23B 19B| 06.16110-0108 1065 22C| 09C| 06.29020-0136 1191 28C 14A| 06.56190-0724 1064 14 A 1922 03C 1922 02|
06.06225-0715 1103 26B 35C| 06.16110-0110 1191 53C 1291 11C 43C 20A| 06.56190-0726 1055 06 A 1996 14C| 51.06402-0062 1065 01B
06.06225-0808 1111 06A 50C| 06.16731-2105 1056 22 A 1292 11C| 06.29141-0207 1472 05C 1125 13A 1056 18B| 06.67020-0101 1123 31 A| 65.01101-0056 1011 02 A
1262 02C| 06.11063-9219 1542 55C] 13C| 06.16731-2111 1415 o7A| 06.29200-0105 1541 25C] 1011 22B 1011 24C 1019 10B| 65.01101-0108 02B
06.06225-0810 1082 19B| 06.15010-2311 1056 28A| 06.16731-2106 1116 13A 10A 1542 25C 1014 18B 40C 1123 32B| 65.01101-0111 03C|
1083 19B 1058 14A 1011 25B 07B| 06.31440-4713 1023 07C 1018 36B 1055 o7C 37B| 65.01101-6092 01A

1111 o4C 1291 06 A 1116 08B 1081 12C| 06.31641-0433 1056 15B 1019 12B 1056 11C| 06.67020-0102 1103 05C| 65.01101-6108 01B
06.06225-0816 1082 17C 13A 08C]| 1191 34C| 06.31641-0615 1011 32C] 1063 22B 1541 44| 06.67020-0104 1091 12A| 65.01101-6111 02C]
06.08040-2214 1011 41C 1056 26B| 06.16731-2107 1056 29 A 49C| 06.31641-0618 17A 1123 30B 1542 44C 1541 20B| 65.01101-6128 01C|
06.08041-2203 28C 1058 18B 1091 19A 1415 14C 17B 1996 06B 1996 08C 1542 20B| 65.01105-1049 11B
06.08041-2207 1541 43C 1064 09B 1291 07A 17C| 06.31641-0624 33C 1011 29C| 06.56190-0727 1541 60C| 06.67020-0105 1541 25A| 65.01105-1050 12B
1542 43C 1065 09B 11A| 06.16731-2112 1542 56C| 06.38013-0101 1191 32C 38C 76C 1018 42B| 65.01105-1051 04A
06.08041-2209 1056 17B 1082 12B 14A| 06.16731-2113 1191 10C 47C 44C 77¢C 1019 16B| 65.01105-1052 07A
1095 18B 1083 12B 1056 25B| 06.16731-6109 1014 06A| 06.56020-0115 1111 05A 1016 06C 79C 23B| 65.01105-1162 05C]|

1541 42C 1014 19| 1064 08B 1191 08B 1996 29A 1018 23C 1542 60C 1018 08C 08C|

1542 42C 1055 16C| 1065 08B| 06.16741-2105 1541 36C 1055 12C 1111 14C 76C 26C| 65.01105-6005 03A
06.08041-2214 1011 15C 1056 07C| 1082 11B 1542 36C| 06.56021-0102 1011 23A 1123 04C 77C| 06.67020-0106 1091 21C| 65.01105-6006 06 A
06.08092-0204 1116 16B 1058 19C]| 1083 11B| 06.21190-2721 1541 24C 1996 02A 17C 79C 1541 63C| 65.01105-6013 07C
16C 1064 11| 1091 16B 1542 24C| 06.56180-0712 1123 24 A 24C| 06.56190-0728 1541 23A 1542 63C| 65.01105-6014 04C|

06.11053-9217 1472 07C 1922 07C 1103 27B| 06.22022-0606 1541 31C 1996 31A 39C 1094 19B| 06.67020-0116 1094 12A| 65.01110-6120 1021 05B
06.11063-8212 1116 12A| 06.15010-2312 1125 14A 1055 15C 1542 31C 49A 1541 69C 1095 19B 11B| 65.01110-6140 04A
09B 1082 21B 1291 13C| 06.22022-0907 1051 06A 1123 14B 1542 69C 1541 19B 1095 11B| 65.01110-6529 08C

09C 1083 21B 1292 13C 11B 1996 03B 1996 06C 22B 1094 03C| 65.01111-6539 09C|

06.11063-8214 1091 20A 1541 14B 1541 51C 1472 12C 52B| 06.56190-0708 1541 30B 39B| 06.78140-2408 1541 38B| 65.01113-1008 1011 14C]
1103 06A 1542 14B 1542 51C| 06.22022-0909 1051 09A 1123 08C 35B 1542 22B 1542 21B| 65.01150-0015 1021 06B

1291 08A 1055 20C| 06.16731-2108 1055 12A 07C 14C 1542 30B 1996 10B 1018 28C| 65.01150-0016 11B

15A 1082 18| 1111 08A| 06.22022-1009 1022 03B 1996 03C 35B 1018 29C 1541 59C| 65.01150-0019 07B

1082 14B 18C]| 1082 20B| 06.22022-1016 1044 02A 59C 1996 07B 1091 18C 75C| 65.01150-0020 08B

1083 14B 1111 07| 1083 20B 04B| 06.56180-0714 1541 08A 55B 1996 10C 1542 59C| 65.01150-0021 09B




65.01150-0022 ~

E 8 XAHS | E 8 XAEHIS | E OH XAHES | E OH XAHS [ E 8 XAHS | E W XAMHS | E OH XAEHS [ E W XAMS [ 2 8 XAHS
PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO.
65.01150-0022 10B| 65.01801-5045 01A| 65.01905-0008 1015 03B| 65.02410-0074 10B| 65.03205-0006 08A| 65.04101-0059 1041 01B| 65.04202-0030 07C| 65.04902-0014 1996 22B| 65.05550-0008 1056 14B
65.01150-0023 12B 01B 1996 17B| 65.02410-0078 06C| 65.03205-0006 07B]| 65.04101-0060 02B| 65.04202-0031 08C 61B| 65.05580-0001 1055 23C]|
65.01150-0024 13B 02C| 65.01905-0009 1015 03A| 65.02410-0080 11B 08C| 65.04101-0061 01C| 65.04202-0033 05A 27C| 65.05601-7079 1056 01A
65.01150-0025 14B| 65.01801-6030 01C| 1996 08A| 65.02410-0081 12B| 65.03401-0068 1034 02B| 65.04101-0062 02C| 65.04202-0034 06A 67C| 65.05601-7081 03C]|
65.01150-0026 15B| 65.01801-7002 1019 01B| 65.01905-0032 1015 03C| 65.02410-0082 13B| 65.03401-0085 02B| 65.04101-0065 01A| 65.04202-0035 07A| 65.04902-0016 1041 07A| 65.05601-7100 01C|
65.01150-6008 05A| 65.01802-5033 1018 27C]| 1996 21C| 65.02410-0083 14B| 65.03401-0088 01C| 65.04101-0066 02A| 65.04202-0039 09C| 65.04902-0020 09B| 65.05604-0026 02B
65.01201-0073 1012 01C| 65.01802-5039 17B| 65.01908-0013 1018 09C| 65.02410-0084 15B| 65.03401-5008 01B]| 65.04102-0020 04B| 65.04203-5017 08B 10C| 65.05604-0030 02A]
65.01201-0074 01B| 65.01802-5040 25B 1996 22C| 65.02410-0130 05C| 65.03401-5010 01A| 65.04102-0021 05B| 65.04203-5018 06C| 65.05100-6052 1051 01B| 65.05606-5030 08B
65.01201-0075 01A| 65.01802-5041 1541 36B 62C| 65.02411-0009 04A| 65.03401-5015 02C| 65.04102-0022 04C| 65.04203-5020 04A| 65.05100-6063 01A| 65.05606-5032 03A
65.01201-0076 02A| 65.01802-5047 1018 32A| 65.02101-0064 1021 01B| 65.02411-0010 04C| 65.03402-0003 07C 06C| 65.04205-0007 1041 12B| 65.05100-6188 01C| 65.05607-5003 18A
65.01201-0077 03A 33B| 65.02101-0069 01A| 65.02501-0425 1025 01A| 65.03402-0004 09B| 65.04102-0023 05C 13C| 65.05102-0027 02B| 65.05610-0006 28B
65.01201-0078 04A| 65.01802-5048 20A| 65.02101-0072 02C| 65.02501-0426 02A| 65.03402-0007 09B| 65.04102-0024 03A| 65.04205-0009 16B| 65.05102-0030 02A| 65.05610-0007 20A
65.01201-0079 05A| 65.01802-5051 17C| 65.02101-7033 01C| 65.02501-0427 03A| 65.03402-0009 05A| 65.04102-6011 03B 17C| 65.05102-0053 02C| 65.05701-5506 1091 07B
65.01304-0034 1013 01B| 65.01802-6001 1014 14B| 65.02110-0010 03C| 65.02501-0506 01B| 65.03440-0015 04B| 65.04102-6012 03C| 65.04205-0011 1042 06B| 65.05103-0032 03B| 65.05701-5512 12B
65.01304-0036 01A| 65.01802-6002 1018 37B| 65.02115-0014 03B]| 65.02501-0711 01C| 65.03901-0067 1031 13C| 65.04103-0016 06B| 65.04205-0012 04B| 65.05103-0034 07A| 65.05701-5566 1541 06 A
65.01401-0240 1014 01C| 65.01804-7005 02A| 65.02115-0016 03A| 65.02502-0017 07A 1996 23C| 65.04103-0017 o7C 04B| 65.05103-0110 06C| 65.05701-5589 1091 08C]|
65.01401-0241 01B 02B| 65.02115-0066 06C| 65.02502-0018 05B 63C| 65.04103-0018 04A 04C| 65.05104-0005 08B| 65.05701-5685 1274 22B
65.01401-0269 01A 03C| 65.02130-0002 1023 04 C| 65.02502-0033 05C| 65.03901-0071 1031 13A| 65.04104-0008 08B| 65.04205-0014 13A 03C| 65.05701-5710 1091 09A
65.01401-0270 01B| 65.01810-5009 1034 03B| 65.02130-0003 04B| 65.02503-0127 02B 1996 09A 09C| 65.04209-0002 17B| 65.05104-0006 07B| 65.05701-5711 10A
65.01401-0273 01B| 65.01810-5011 08A| 65.02130-0004 04A| 65.02503-0129 04B 35A| 65.04104-0009 06A 17C 04C| 65.05701-5712 04 A
65.01402-0010 02C 1058 20A| 65.02201-0002 1022 01A| 65.02503-0130 02C| 65.03901-0074 1031 13B| 65.04130-0001 11B| 65.04209-0006 16A| 65.05104-0022 04A| 65.05701-5713 1055 16A
65.01414-0004 10A 1034 12B| 65.02201-0005 01B]| 65.02503-0132 04A 1996 18B| 65.04130-0003 12C| 65.04209-5002 15A]| 65.05104-0023 03A| 65.05701-5714 15A

12B 1058 08B| 65.02201-7032 01C| 65.02503-0133 05A 57B| 65.04130-0005 15B| 65.04301-5002 1043 01B| 65.05201-0014 10B| 65.05701-5715 1058 10A

18C 1034 p6C| 65.02201-7033 02C| 65.02503-0134 06A| 65.03905-0028 19B| 65.04130-0006 16C| 65.04301-5003 01A| 65.05201-0016 05A| 65.05701-5717 1091 19C]|

65.01501-5002 1015 01B| 65.01813-5019 1058 07B| 65.02201-7034 03C| 65.02503-0139 03B 58B| 65.04130-0009 08A| 65.04301-5004 01C| 65.05201-0063 05C| 65.05701-6098 1058 13B
65.01501-5003 01A| 65.01813-5020 02C| 65.02301-0277 1023 02B| 65.02503-0200 03C| 65.03905-0032 1034 06B| 65.04130-0011 09A| 65.04302-0001 02B| 65.05401-5002 1011 22A| 65.05701-6099 13C|
65.01501-5017 01C| 65.01813-5025 19A| 65.02301-0278 02C| 65.02503-0637 1541 23C 1996 20B| 65.04130-6001 10B| 65.04302-5013 02C| 65.05401-5014 1054 01C| 65.05701-6101 1111 09C]
65.01505-0007 1021 04B | 65.01816-5002 1018 26 A| 65.02301-0328 02A 1542 23C 59B| 65.04130-6003 11C| 65.04302-5015 02A| 65.05401-5030 1055 pgcC| 65.05701-6125 1058 09A
07C 1014 16B| 65.02301-5132 01B]| 65.02503-0638 1541 22| 65.03905-0033 1034 03C| 11C| 65.04401-0043 1044 02C| 65.05401-5031 1011 19A| 65.05707-5004 14B

65.01510-0040 1014 02A 1018 30B| 65.02301-5139 01B 1542 22C 1996 25C| 65.04130-6005 14B| 65.04401-0046 01A| 65.05401-5032 1013 07A 14C|
1996 05A 19C| 65.02301-5177 01C| 65.02503-0678 1025 04C 65C| 65.04130-6006 15C| 65.04401-0048 01B]| 65.05401-6001 1055 05C| 65.05710-0001 1011 23B

65.01510-0041 1015 02B | 65.01840-0018 1019 03B| 65.02301-5326 01A| 65.02601-0207 1026 01C| 65.03905-0037 1034 03A| 65.04135-0002 20C| 65.04401-6280 01C| 65.05406-0008 1054 02C| 65.05740-0035 1058 15B
1996 14B| 65.01840-0023 1018 03A| 65.02310-0013 03A| 65.02601-0213 01B 1996 11A| 65.04135-0003 19B| 65.04410-0017 1011 08B| 65.05410-0006 03C| 65.05740-0036 15C]|

1015 p2C| 65.01840-0026 07B| 65.02310-0015 03C| 65.02601-0244 01A 37A]| 65.04200-6030 1042 01B| 65.04410-0018 12C| 65.05410-0007 1051 04B| 65.05740-0044 11A

65.01510-0141 1014 11B/| 65.01840-0028 04C| 65.02310-0073 03B]| 65.02601-0252 01B| 65.03905-0041 1034 p6A| 65.04200-6031 01B| 65.04410-0019 09B| 65.05410-0008 1056 03B| 65.05801-5258 01A
1996 13B| 65.01840-5001 1019 13B| 65.02401-0019 1024 02A| 65.03101-1054 1031 02C 1996 12A| 65.04200-6032 01C| 65.04410-0020 10B| 65.05500-6011 01B| 65.05801-5260 01B

1014 o5C| 65.01903-0012 1013 04B| 65.02401-0033 02C| 65.03101-1056 02B 38A| 65.04200-6038 01A| 65.04410-0021 10A| 65.05501-7089 1055 01A| 65.05801-5261 01C]|

1996 16C 1996 15B| 65.02401-0034 02B]| 65.03101-1068 02A| 65.03905-0045 1034 10B| 65.04200-6040 01C| 65.04410-0022 11A]| 65.05501-7097 01C| 65.05801-5262 01B

65.01510-0153 17C| 65.01903-0034 1013 03A| 65.02401-6033 01C| 65.03101-6074 01C| 65.03905-0046 08C| 65.04201-5025 02B| 65.04410-0078 13C| 65.05503-0025 1056 02C| 65.05805-5292 08A
65.01510-0157 1015 02A 1996 03A| 65.02401-6034 01B]| 65.03101-6075 01B 1996 24C| 65.04201-5026 03B| 65.04501-0013 1044 04cC| 65.05503-0036 13B| 65.05805-5296 12C|
1996 07A| 65.01904-0027 1014 02B| 65.02401-6035 01A]| 65.03101-6090 01A 64C| 65.04201-5027 03B| 65.04501-0014 1045 02B| 65.05503-5056 1055 03A| 65.05805-5302 12B

65.01601-0007 1016 03C 1996 16B| 65.02405-0012 04B| 65.03201-1015 03C| 65.03905-5002 1034 04A| 65.04201-5028 02C| 65.04501-0017 01A| 65.05503-5057 02C| 65.05806-5107 11B
65.01601-0010 1541 08C| 65.01904-0029 1014 03C| 65.02405-0013 03A| 65.03201-1016 05A 1996 10A| 65.04201-5029 03C| 65.04501-6001 1044 03C| 65.05505-0011 04C| 65.05806-5114 11C|
1542 o8C 1996 20C| 65.02405-0033 03C| 65.03201-1052 09B 36A| 65.04201-5030 03C| 65.04501-6002 1045 01B| 65.05505-6009 03C| 65.05806-5129 07A
65.01601-2016 1016 01C| 65.01904-0032 1014 03A| 65.02410-0040 05A| 65.03203-1055 10B 1034 o7B| 65.04201-5042 02A| 65.04505-5003 05B| 65.05510-5026 1056 20B| 65.05901-0026 1056 19B
65.01601-5020 1011 18A 1996 06A| 65.02410-0050 06A| 65.03203-1056 11B 1996 21B| 65.04201-5043 03A| 65.04505-5018 03A| 65.05510-5032 1055 02A| 65.05901-0027 1996 16A
65.01601-5021 1016 01B| 65.01904-0037 1014 10C| 65.02410-0070 06B| 65.03203-1057 04C 60B| 65.04202-0026 09B| 65.04506-0012 06B| 65.05510-5033 09C 1058 22B
65.01601-5080 o7C 1996 19C| 65.02410-0071 07B]| 65.03203-1058 05C 1034 04cC| 65.04202-0027 10B| 65.04506-0013 1113 04B| 65.05518-0006 04A 1996 23B
65.01801-5040 1019 02B | 65.01904-0038 1014 09C| 65.02410-0072 08B| 65.03203-1062 03A 1996 26C| 65.04202-0028 08C| 65.04506-0015 1045 p8A| 65.05540-0022 08A| 65.05901-0031 1056 19A
65.01801-5043 1018 35A 1996 18C| 65.02410-0073 09B| 65.03203-1063 04A 66C| 65.04202-0029 10B| 65.04506-0016 04A| 65.05540-0023 11C| 65.05901-0032 1058 16A




65.05901B0013 ~

= o

PART NO.

AAHE
KEY NO.

al

PART NO.

=

AAHE
KEY NO.

= o

PART NO.

AAH S
KEY NO.

65.05901B001 1055
65.05901B001 1056

1996
65.05902-0017 1056
65.05902-0018
65.05902-0019

1996
65.05902-0022 1056
65.05902-0023

1996
65.05903-0029 1058

1996
1058
1996
65.05903A000 1055
1996
65.05903A001 1054
1996
65.05904-0035 1058
1996
65.05904-0037 1058
1996
65.05904-0038 1058
1996
65.06301-0219 1063
65.06301-0234
65.06301-0257 1064
65.06301-0296 1065
65.06301-0297 1063
65.06301-5286 1541
1542
65.06301-5288 1541
1542
65.06301-5347 1541
65.06301-5351
1542
65.06301-5352 1541
1542
65.06301-5378 1065
65.06301-5385
65.06301-5392 1541
1542
65.06301-5393 1065
65.06301-5398 1541
65.06312-0001 1011
65.06340-0004 1014
65.06402-0045 1064
65.06402-5004
65.06404-0037

17cC
16C
28C
09B
10B
29B
24B
04A
23A
14A
22A
108
25B
03C
29C
17A
13A
08C
30C
04A
15A
07C
31C
02B
26B
04B
oicC
15A
14A
01B
64C
64C
65C
65C
09A
33B
33B
28B
28B
04B
25C
71C
71C
14cC
14A
45C
21B
06C
04A
05C

65.06404-0037 1922
65.06404-0039 1064
65.06404-5027
65.06404-5029 1065
65.06405-0035 1064
1922
65.06405-0041 1063
65.06405-0042
65.06405-0044 1064
65.06500-6171 1066
65.06500-6173 1065
65.06500-6271
65.06501-0021
65.06501-0091 1066
65.06501-0300 1065
65.06503-0106 1066
65.06503-0113 1065
65.06503-0116
65.06503-0117
65.06503-0118 1066
65.06503-0119
65.06503-0171 1065
65.06504-0014
65.06504-0033
1066
65.06506-0011 1065
65.06506-0032
65.06506-0063 1066
65.06520-6008 1065
1066
1065
65.06901-0037 1063
1996
65.06901-0039 1066
1996
65.06901-0040 1064
1065
1996

65.06901-0042 1065
1996
65.06901A006 1064
1065
1996

1064

1922

1996
65.06901A007 1065

01C|
01A
04B
1B
09C|
05C]|
068
068
06A
01B
01C|
01A
02C|
02B
02A
09B
09A
08A
10A
08B
10B
07C|
08C]|
06A
07B
04C|
07A
04B
03A
03B
03C]|
02B
27B
12B
28B
05B
05B
29B
62B
11A
20A
03B
03B
30B
63B
03C]|
08C]|
04C|
32C
10C

Z ¢ XAH-S
PART NO.  KEY NO.
65.06901A007 1996 33C
65.06903-0029 1065 15A

1996 21A
65.06903A000 1065 13C
1996 34C
65.06904-0003 1064 05A
1996 18A

40A

65.06904-0021 1064 02A
1996 17A

39A

65.08100-6096 1081
65.08100-6106
65.08101-0279
65.08101-0288
65.08101-0289
65.08101-0290
65.08101-0291
65.08101-0293
65.08110-0005
65.08112-0041 1091
65.08112-0046
65.08112-0057
65.08112-6009 1081
65.08112-6010
65.08115-0018 1091
65.08120-5040 1081
65.08120-5041
65.08120-5103
65.08201-0060 1082
65.08201-0065
65.08201-0072
1083
65.08201-0077 1082
1083
65.08201-5077 1082
65.08202-0209 1083
65.08202-5254 1082
65.08240-0109 1094
65.08240-0110
65.08901-0032 1081
1996

65.08901-0043 1081
1996

65.08901-0045 1081
1996

65.08901-0063 1091

01A
01B
02A
03A
02B
03B
04B
01C|
09C|
19B
24C|
18A
05C|
06C|
20B
10B
1B
14cC
02C|
01C|
02B
02B
01B
01B
01A
08B
08B
09A
07A
07B
31B
64B
03C|
35C|
68C|
05A
22A
42A
05C|

65.08901-0063 1996

65.08902-0028 1082
1996

65.08902-0030 1082
1996

65.08902-0035 1082
1083
1996

65.08902A001 1268
1996

65.08904-0002 1268
1996
65.09100-7139 1091
65.09100-7158
65.09100-7209
65.09140-0004
65.09141-5001
65.09411-0138 1082
65.09411-0175 1094
65.09411-0176
65.09411-0177 1082
65.09411-0179
65.09411-0181
65.09411-0183 1094
65.09411-0191
65.09411-0198 1095
65.09411-5071 1094
65.09411-5101
65.09411-5112
65.09411-5124 1095
65.09411-7016 1094
65.09440-0026
65.09440-0038
65.09440-0067
65.09440-0072 1095
65.09440-0075 1094
65.09440-0076 1082
65.09440-0078 1094
65.09440-0083 1095
65.09901-0018 1091
1996

65.09901-0030 1091
1996

36C
69C
03C
37¢C
70C
02A
23A
43A
04B
04B
328
65B
02C
39C
71C
02B
33B
01B
01A
oic
26C
25C
09C
o07¢C
01A
04A
15C
15C
01B
06A
01B
oic
078
06B
058
05B
04ac
12B
16B
12B
04A
15B
13A
16B
02A
24A
44A
66B
058
35B

Z  # XAHMS
PART NO.  KEY NO.
65.09901-0030 67B
65.09901-0033 1091 02C]|

1996 40C

73C

65.09901-0035 1091 17A
65.09901-0036 02B
1996 34B

65.09904-0008 1268 02A
1996 32A

50A

65.09904-0009 1094 08B
1996 36B

68B

65.09904-0013 1082 08C]|
1996 41C

74C

65.10205-0006 1101 04 A
65.10205-0007 04B
05C

65.10301-6066 1103 05A
65.10301-6094 01B
65.10301-6095 02B
65.10301-6096 03B
65.10301-6097 04B
65.10301-6098 05B
65.10301-6099 06B
65.10301-6104 07B
65.10301-6105 01C
65.10301-6106 02C
65.10301-6107 03C
65.10301-6108 06C
65.10301-6109 07C
65.10301-6191 01A
65.10301-6192 02A
65.10301-6193 03A
65.10301-6194 04A
65.10401-0002 1101 03C]|
65.10401-7004 01A
65.10401-7005 01B
65.10401-7006 01C
65.10410-1001 1103 14B
14C

65.10410-1002 14A
15B

15C

65.10410-1003 13A
65.10410-6001 09B
09C

65.10410-6003 10A
65.10410-6004 13B

N
PART NO.  KEY NO.
65.10410-6004 13C
65.10410-6005 08B

08C
65.10410-6006 12A
65.10410-6007 09A
65.10415-0001 16 A

19B

19C
65.10501-7001 1111 01B
65.10501-7002 olC
65.10501-7005 01A
65.10601-6007 1103 17A
65.10601-6008 20B
65.10601-6009 20C
65.10601-6010 23C
65.10610-0002 24B
65.10610-0003 21A

65.11201-7022 1116

65.11210-0004

65.11210-0005

65.11210-6007

65.11301-0030 1113
65.11301-0039

65.11301-0040 1044
65.11301-0042 1113
65.11301-5002 1045
65.11304-0002 1111
65.11306-5001 1113
65.11308-0005 1274

65.11308-0006

65.11308-0007

65.11308-0008

01A
01B
01cC
04B
04C
05A
04A
01B
01cC
06C
01A
07A
03A
02B
04A
03B
1B
03C
12C
05A
04B
12B
04C
13C
06A
05B
13B
05C
14cC
07A
068
14B
06C

= W RAEE
PART NO.  KEY NO.

65.11308-0008 15C

65.11308-0009 08A

07B

15B

o7C

16C

65.11308-0018 09A

08B

16B

08C

17¢C

65.11308-8003 03A

02B

10B

02C

11C

65.12301-0026 1123 36B

26C

65.12301-5022 1014 15B

65.12301-5239 1123 06C

65.12301-5241 37C

65.12301-5244 07B

65.12301-5253 08B

65.12301-5261 12B

65.12301-5271 15C

65.12301-5288 22A

65.12301-5310 18A

65.12301-5316 15A

65.12301-5317 07A

65.12301-5322 29C

65.12301-6018 01B

65.12303-0002 20C

65.12303-0005 25B

65.12303-0006 43C

65.12501-7042 1125 01A

65.12501-7043 01B

1250 01C

65.12501-7100 05C

65.12501-7101 1125 Q7A

05B

65.12502-5003 09A

07B

1250 o7C

65.12503-5026 1125 03A

65.12503-5033 03B

1250 03C

65.12503-5100 06C

65.12503-5101 1125 08A

06B

65.12504-5023 02B

N
PART NO.  KEY NO.
65.12504-5023 1250 02C
65.12504-5028 1125 02A
65.12531-6001 10A

08B

1250 08C
65.12540-0051 10C
65.12540-0055 1082 17B
1083 17B
65.15102-5008 1151 01C
65.15102-5009 01B
65.15102-5010 01A
65.15102-5014 1152 01B
65.15110-5003 1151 02B
1152 02B

1151 03C
65.15301-7001 1153 01A
01B

oicC

65.15311-0001 02A
02B

02C

65.15312-0001 03A
03B

03C

65.15401-7001 1154 01A
01B

01iC

65.15420-7001 02A
03B

03C

65.15421-6001 04B
04C

65.15421-7001 05B
05C

65.15422-6001 08B
08C

65.15422-7001 09B
09C

65.15424-7001 03A
12B

12C

65.15440-7001 04A
13B

13C

65.15441-7001 14B
14C

65.19102-0091 1191 01C
65.19102-0092 01B
65.19102-0105 01A
65.19103-0107 20C

N
PART NO.  KEY NO.
65.19103-0108 18C
65.19103-0112 14A
65.19103-0114 13B
65.19107-0002 17A

18B
65.19202-0041 1192 03B
65.19202-0042 01C]|
65.19202-0043 05C]|
65.19202-0048 01B
65.19202-0054 03B
65.19202-0057 01A
65.25502-6011 1268 04 A
04B
04C|
65.25900-6014 1561 02C
05C|
65.26201-7077 1262 01B
65.26201-7089 01C|
65.26201-7093 01A
65.26212-0006 02A
65.26214-0004 03A
65.26803-7021 1268 01C
65.26803-7024 01B
65.26803-7028 01A
65.26805-0007 07A
07B
65.26805-0013 08C]
65.26805-0026 06B
65.27103-7008 1274 09B
01C|
10C|
65.27103-7014 01A
02A
01B
65.27114-5003 1103 18A
21B
24C|
65.27405-6008 1274 17A
37B
26C|
65.27423-7003 12A
29B
32B
21C|
24C|
65.27427-7001 14A
19B
19C|

65.27428-7002 1151

02A
03B




65.27428-7002 ~

= o

PART NO.

AAHE
KEY NO.

=

al

PART NO.

AAHE
KEY NO.

= o

PART NO.

AAH S
KEY NO.

= o

PART NO.  KEY

XA HS

NO.

=

al

PART NO.

AAHE
KEY NO.

= o

PART NO.

AAH S
KEY NO.

= o

PART NO.

AAHE
KEY NO.

=

al

PART NO.

AAHE
KEY NO.

= o

PART NO.

AAH S
KEY NO.

65.27428-7002 1152
1151
65.27444-7001 1274

65.27449-7001 1152
65.29101-6132 1291
1292
65.29101-6133 1291
65.29101-6137
1292
65.29101-6138 1291
65.29101-6139

65.29101-6161 1292
65.29101-6184 1291
65.29101-6191
65.29101-6192
1292
65.29101-6201 1291
1292
65.29101-6226 1291
65.29101-6229 1292
65.29101-6271 1291
1292
65.29101-6272 1291
65.29150-5001 1116

65.29150-5006
65.38502-0017 1542
65.38504-0008 1472
65.38507-0009 1542
65.38507-6001
65.38901-0018 1996
65.38901-0019 1472
65.41510-0029 1415
65.41510-0030
65.41510-0031
65.41510-0032
65.41510-0033
65.41510-0034
65.41530-0170
65.41530-0171
65.41530-0177
65.41530-0178
65.41530-0190
65.41530-0191
65.47101-6007 1472
65.47101-7019 1471
65.47101-7040

03B
05C
16A
30B
22C
04B
oicC
01cC
02C
02B
02B
04B
08B
09C
02C
01A
09A
06C
06C
04A
068
068
05C
07B
07B
05C
07B
07C
10A
54C
14cC
10C
09C
04A
13C
12C
15C
08B
05B
08A
05A
03B
01B
07C
oicC
01A
03A
03C
01A
01B

65.47101-7045

65.47101-7048 1472
65.47107-0002 1471
65.47107-0003 1472
65.47110-0001 1471

65.52122-6003 1103

65.54101-7071 1541
1542
65.54101-7074 1541
65.54103-6003
1542
65.54105-0018 1541
1542
65.54106-0005 1541
1542
65.54106-6003 1541
1542
65.54106-6005 1541
1542
65.54107-0004 1541
1542
65.54107-0005 1541
1542
65.54108-0003 1541
1542
65.54108-5003 1541
1542
65.54108-5005 1541
1542
65.54109-0005 1056

65.54109-0006 1541
1542
65.54111-0011 1541
1542
65.54113-0011 1541
65.54113-0012 1542
65.54113-5003 1541
65.54113-5004 1542
65.54114-0005 1541
1542
65.54114-6007 1541
1542
65.54114-6010 1541
1542
65.54119-0010 1541
1542

01C|
01C|
02B
04C|
03A
10C
19A
22B
21C|
01B
01B
01A
21C|
21C|
26C|
26C|
16C
16C
15C
15C
02B
02B
32C
32C|
34C|
34C|
30C|
30C|
29C|
29C|
04B
04B
10A
068
33C|
33C]|
23B
23B
07C|
07C|
06C|
06C|
39C|
39C|
38C]|
38C]|
05B
05B
20C|
20C|

65.54119-6016 1541
1542
65.54120-5019
65.54120-5066 1541
1542
65.54120-5075 1541
1542
65.54120-5076 1541
1542
65.54120-5082 1541
65.54120-5088
65.54120-5093
65.54121-0004
1542
65.54121-0007 1541
1542
65.54130-0003 1541
1542
65.54130-5001 1045
65.54131-0001
65.54206-0009 1541
65.54206-5006
65.54210-0002
1542
65.54301-0016 1541
1542
65.54301-0020 1541
65.54901-0022
1542
65.54901-0027 1541
1542
65.54901A001 1541
1542
65.56101-7003 1561
65.56101-7004
65.56101-7005
65.56101-7006
65.56140-0001

65.90001-0091 1056
65.90001-0094 1111
65.90001-0100 1094
65.90001-0129 1016
65.90001-0130 1056
65.90001-0139
65.90001-0148 1058
65.90001-0152 1541
1542
65.90020-0009 1024
65.90020-0062 1022

03B
03B
16B
58C|
58C|
57C|
57C|
72C|
72C|
16B
26A
19A
11cC
11cC
19C
19C
068
068
09B
108
10C
09C|
50C|
50C|
09B
09B
03A
27C|
27C|
37C|
37C|
49C
49C
01B
02B
01C|
04C|
03C|
06C|
24B
03C|
06C|
08C|
20C|
23B
08C|
47C
47C
03B
02A

65.90020-0062

65.90020-0063 1013
65.90020-0066 1011
65.90020-0080 1013
65.90020-0084
65.90020-0085 1051
1045
65.90020-0086
65.90020-0088 1113
65.90020-0090 1045
65.90020-0091
65.90020-0092 1044
65.90020-0093 1042
65.90020-0094 1011
65.90020-0095 1116

65.90020-0096 1011
65.90020-0099 1014
65.90020-0100

65.90020-0101
65.90020-0102
65.90020-0103
65.90020-0104
65.90020-0105

65.90020-0108 1023
65.90020-0109 1034

65.90020-0110

65.90020-0111 1561
65.90020-0112
65.90020-0113
65.90020-0117 1045
65.90020-0118

65.90020-0119
65.90020-0120 1042
65.90020-0121 1111
65.90020-0124 1042
65.90020-0125
65.90020-0127 1023
65.90020-0130 1014
65.90020-0131 1541
1542
65.90020-0133 1014

02B
04C
04A
09A
05A
068
10A
08B
04B
05B
12B
13B
03B
14B
17cC
09A
068
06C
14B
03B
04A
04B
05B
068
07B
08B
08A
09B
068
02A
08B
05C
1B
09C
04B
05B
09C
02A
06A
10A
11A
17A
04A
13C
14cC
06C
14cC
53C
53C
13C

65.90020-0136 1101
65.90020-0138 1034
65.90020-0140 1023
65.90020-0141 1101

65.90020-0143 1058
65.90020-0145 1013
65.90020-0146 1014
65.90020-0159 1541

1542
65.90020-0183 1014

65.90020-0220 1541
1542
65.90020-0223 1014
65.90020-0293 1011
65.90020-0300 1541
1542
65.90021-0005 1031
65.90021-0009
65.90021-0012
65.90030-0018 1042

65.90030-0020

65.90030-0021 1014
65.90030-0048 1021
65.90201-0073 1081

65.90201-0076 1091

65.90201-0096
65.90201-0112 1031
65.90201-0113
65.90201-0114
65.90201-0115 1191
65.90201-0119 1291
1292
65.90201-0120 1056
65.90201-0127 1091
65.90201-0128 1291
65.90201-0130 1082
65.90201-0133 1561
65.90201-0134 1031
65.90201-0135 1056
65.90201-0171 1083
65.90201-0190 1081
65.90302-0009 1011
65.90302-0017 1116
65.90302-0026 1011
65.90302-0027 1031

05A
07A
05A
05B
06C|
05B
05B
07C|
03C|
03C|
12C
12C
28C|
28C|
11cC
10C
17C
17C
14B
11A
12C
11A
15C
15B
15C
04C|
08A
09B
03C|
06C|
16A
10C
15B
11cC
068
10C
10C
19C
04B
10A
17C
07C|
12A
27A
09B
07C|
12A
06A
07B
04B

65.90302-0027 1541
1542
65.90302-0029 1031
65.90302-0034 1011
65.90302-0041
65.90302-0042

1031

65.90302-0045
1541
1542
65.90302-0048 1031

65.90302-0059 1011
65.90310-0065 1055
65.90310-0091 1011
65.90310-0104 1051
65.90310-0119 1054
65.90310-0131 1011

1056
65.90310-0132 1274

1011

65.90310-0133
1056
65.90310-0134 1011
1056
65.90310-0135 1011

65.90310-0140 1064

1065
1063

65.90310-0144 1058

65.90310-0147 1011
65.90310-0148
65.90310-0149
65.90310-0149
65.90310-0155 1154

65.90320-0022 1011
1013

41C
41C
07A
14A
15A
13A
03B
04B
05B
07C
03B
40C
40C
06A
068
06C
068
07A
18B
068
05C
26C
14cC
35B
30C
50C
39C
10C
26A
08C
21B
43C
21A
15B
15B
03C
05C
02A
03B
25C
25C
15B
23C
22C
068
108
06C
10C
20A
08B

65.90320-0022 1274

65.90320-0023 1055
65.90435-6009 1191
65.90435-6010

65.90441-0016 1056
65.90441-0023 1191
65.90441-0050 1116

65.90441-0057 1191
65.90441-0066 1116
65.90501-0003 1042
65.90501-0031 1041

1042

1041

1042
65.90501-0032
65.90501-0033 1041

65.90510-0012 1058

65.90535-0001 1091
1081
1091
1081

1091

65.90535-0002 1561
65.90535-0003 1081
65.90701-0093 1041
65.90701-0095 1056
65.90701-0096 1023
65.90701-0097 1041
65.90701-0098

65.90701-0099 1026
65.90701-0136 1042

65.90701-0138 1191
65.90710-0230 1541

1542
65.90710-0250 1018

1111
65.90720-0027 1044
65.90720-0028 1045
65.90720-0029

34B
25C
06C
15A
16B
27B
17B
108
10C
16A
14A
14A
13B
05B
05B
14cC
05C
07B
17B
18C
15A
19B
20C
03A
08B
03B
04C
08C
04C
07C
08C
06A
08C
05B
05B
07B
05A
02A
09A
12B
11cC
54C
73C
73C
30A
35B
13C
02B
07B
1B

65.90720-0030 1113
65.90720-0032 1044
65.90720-0033 1045
65.90720-0034

65.90720-0109 1014
65.90801-0015 1472
65.90815-0026 1025
65.90910-0003 1111
65.91001-0013 1011

65.91010-0005 1045
1044
65.91020-0024 1191

65.91020-0025 1041

65.91030-0005 1031

1011
65.91301-0010 1024
65.91301-0071 1011
65.91303-0005 1023
65.91605-0002 1011

65.91605-0013
65.91606-0037
65.91606-0039
65.91606-0041

65.91701-0007 1958
65.91701-0030 1019
65.91701-0086 1081
65.91701-0098 1018
65.91701-0123 1191

65.91701-0212 1103
65.91701-0213 1091
65.91701-0222 1561
65.91701-0229 1274
65.91701-0230 1191

65.91701-0241 1081
65.91701-0256 1018
65.91701-0276 1561
65.91701-0468 1014
65.91710-0001 1011

65.91710-0009 1014

65.91710-0016 1013

03B
03A
09A
05A
06C
06C
068
15C
21A
16B
03B
05C
24C
39C
18B
19C
10A
12B
36C
05B
06C
05C
25A
20B
52C
20C
19C
16A
05B
01B
04B
07A
38B
29C
44C
25C
18B
10C
17B
26C
41C
068
22C
03B
17cC
05A
08A
09A
10B
02A

65.91710-0016
65.91710-0035 1011
65.93001-0053 1541
1542
65.93020-0025 1191

65.93410-0027 1065
1066
1065
65.93410-0041 1023
65.93410-0043 1191

65.93410-0047 1541
1542
65.93410-0048 1023
65.95800-6040 1191
65.95800-6041
65.95800-6045
65.95800-6047

65.95804-6002 1065
65.95810-5002
65.95820-0031 1191

65.95840-0090
65.95840-0091
65.95840-0092
65.95840-0097 1065
65.95840-0102 1191
65.95840-0103 1415
65.96001-0012 1116

65.96210-0004 1103
65.96210-6001 1116
1996
1116

65.96301-0035 1094

1095
65.96301-0243 1123
1996
65.96301-0299 1094
65.96301-0327 1091
65.96301-0340 1018
65.96301-0382 1091
1996

65.96301-0399
65.96301-0402 1095

02B
13B
01C|
01C|
18A
20B
04A
05B
05C]|
07B
25C|
40C|
05C]|
05C]
06A
22C|
37C|
37C|
23C|
38C|
19C
20C|
27C|
42C|
36C|
51C|
55C]|
16C
51C|
10C
13B
13C
04C|
08A
30A
05B
05C]|
11A
10B
108
19B
37B
02C|
11A
418B
20C|
42C|
75C|
38B
21B




65.96301-0402A ~

& 8 XAMS [ & #H XAES [ F  #H XAES | E OH XABS | F OH XAHS [ F H XAHS | F O XARHS [ F O XAHS
PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.  KEY NO.
65.96301-0402 1996 44C| 65.96341-5018 25C| 65.96501-0429 1103 15A| 65.96507-0055 1123 09C| 65.97401-0188 1291 12C| 65.97460-0005 1291 08C| 65.98130-0229 29B| 65.99441-0176 02B

77C| 65.96341-5027 30A 11B 1996 52C 1292 12C 15C 1116 15C| 65.99441-0181 02C
65.96301-0415 1541 62C| 65.96341-5028 31C] 17B 81C| 65.97401-0196 1291 12A 1292 15C 1123 03C| 65.99441-0185 02B
1542 62C| 65.96341-5029 28C| 11C| 65.96507-0059 1081 04A| 65.97401-0197 11B| 65.97460-0008 1018 38A 23C| 65.99441-0186 03A
65.96301-0419 1996 46C| 65.96341-5030 35B 17C| 65.96507-0059 05B 1292 11B 1291 02A| 65.98130-0235 04B| 65.99441-0187 02C
78C| 65.96341-5031 31B| 65.96501-0431 20A| 65.96601-0046 1091 05A| 65.97401-5004 1123 27B 01B| 65.98130-0241 1013 06A| 65.99441-0188 02B
65.96301-0424 1019 09B| 65.96341-5032 24B 23B 10C| 65.97401-5017 1018 15C 1292 01B| 65.98130-0243 1274 21B| 65.99441-0189 02B
65.96301-0426 22B| 65.96341-5033 31B 22C 1996 54C| 65.97401-5019 14A 1291 07C| 65.98130-0248 1064 12A| 65.99441-0190 02C
65.96301-0427 1541 17B| 65.96401-0014 1014 20B| 65.96501-0433 12B 83C 22A 1292 o7C| 65.98130-0251 1065 23C| 65.99441-0192 02C
65.96301-0429 1996 39B| 65.96501-0032 1064 04C| 18B| 65.96601-0052 1091 14 A 1123 28A 08C| 65.98131-0060 1064 08A| 65.99441-0193 02B
65.96301-0458 1019 15B| 65.96501-0033 1018 36 A 12C 1996 26A| 65.97401-5024 1291 18A| 65.97480-0206 1103 30B 1063 21B| 65.99441-0194 02B
65.96301-0462 1123 26 A | 65.96501-0059 1012 02C| 18C| 46A| 65.97401-5025 1123 40C| 65.97480-0215 1082 20C| 65.98131-0071 1094 18B| 65.99441-0195 02C
65.96301-0493 1996 43C 1996 47C| 65.96501-0434 10B 1091 14B| 65.97401-6019 32C| 65.97480-0220 1103 08A 1541 21B| 65.99441-0196 02C
76C| 65.96501-0068 1541 02 A 16B 1996 49B| 65.97401-6036 1103 29B| 65.97601-0075 1055 05A 1091 17C| 65.99441-0201 02C
65.96301-0521 1542 17B| 65.96501-0072 1055 25C]| 10C 74B| 65.97401-6039 07A 1056 16B 1541 78C| 65.99441-0202 02C
65.96301-0532 1018 13A 1996 48C| 16C| 65.96601-0054 1011 46C| 65.97402-0002 1123 27A| 65.97601-0102 1054 04C 1542 78C| 65.99441-0203 02C
65.96301-0533 08A| 65.96501-0073 1055 26C| 65.96501-0437 1101 02A 1996 55C| 65.97402-0003 18B| 65.97601-0105 1051 o5B| 65.98131-0072 1095 18B| 65.99441-0204 02C
65.96301-0534 11A 1996 49C| 02B| 65.96601-0055 1058 23C| 65.97402-0010 10A| 65.97601-0118 1042 11B| 65.98131-0097 1019 11B| 65.99441-0246 02B
65.96301-0535 27A| 65.96501-0074 1013 08A 02C]| 1996 56C| 65.97402-0015 1018 28A| 65.97601-0119 10C| 65.98131-0099 1541 68C| 65.99441-0248 02B
65.96301-0536 18A| 65.96501-0078 1012 04C| 65.96501-0438 1103 11A| 65.96601-0065 1541 24B 32B| 65.97601-0120 1056 04B 1542 68C| 65.99443-7002 1154 02C
65.96301-0537 24A 1996 50C| 65.96501-0439 1111 02A 1542 24B 20C| 65.97601-0124 1042 08 A| 65.98131-0100 1541 31B| 65.99443-7010 02B
28B| 65.96501-0079 1094 02A| 65.96501-0443 1471 02 A 1996 50B| 65.97402-0023 25A| 65.97601-0129 1055 10C 1542 31B| 65.99443-7011 02B
65.96301-0549 22B 04B 02C| 65.96601-0067 1091 13A 29B| 65.97908-0003 1065 12C| 65.98131-0102 1541 18B| 65.99443-7013 05A
24B 1996 43B| 65.96501-0445 03B 1996 25A| 65.97402-0025 19A| 65.98103-5008 1064 17A| 65.98131-0130 1011 37C| 65.99443-7014 05A
65.96301-0550 09B 69B| 65.96501-0446 04B 33A 12B 1063 17B| 65.98131-0131 1063 17B| 65.99601-8071 1996 01A
65.96301-0551 10A| 65.96501-0082 1012 03C| 65.96507-0010 1064 22 A 45A| 65.97402-0042 09A| 65.98112-0101 1541 02C| 65.98150-0015 1123 13C| 65.99601-8077 1541 07B
11B 1996 15C]| 16B 1091 13B 12A 1542 02C| 65.98150-0026 1274 25B 1542 07B
65.96301-0555 31B| 65.96501-0088 1031 09 A 1065 16B 1996 48B 16A| 65.98112-2002 1058 17C| 65.98150-0029 1123 38C| 65.99601-8079 1996 01B
65.96301-0558 18C 08B 1274 33B 73B 10B| 65.98130-0049 1065 12B| 65.98150-0031 1091 07A| 65.99601-8083 o1C
65.96301-0560 13C 09C| 1063 04C 1091 22¢C 23B 1011 48C| 65.98150-0042 1123 25A| 65.99605-8036 51B
65.96301-0561 11C| 65.96501-0089 1063 05B| 65.96507-0043 1123 17A 1996 53C 26B 50C 15B]| 65.99605-8042 34A
65.96301-0562 06C 1996 44B 1125 06A 82C| 65.97402-0043 17A| 65.98130-0145 1013 03B 10C| 65.99605-8085 58C
65.96301-0563 07C 70B 1116 14B| 65.96601-0221 1056 04C| 65.97402-0045 1123 09A| 65.98130-0148 1111 08C| 65.98150-0049 1064 19A
65.96301-0564 25C| 65.96501-0090 1541 08B 1123 03B| 65.96601A023 1016 04C| 65.97440-0005 1018 12C| 65.98130-0154 1123 23A| 65.98150-0051 1016 05C
65.96301-0581 1123 17B 1542 08B 11B 1996 57C 14C 13B| 65.98150-0052 1541 07A
65.96301-6003 1996 27A 1996 45B 1116 14C| 65.96801-0203 1065 26C 1123 27¢C 07C 1111 10C
47 A 65.96501-0099 1064 16 A 1123 05C| 65.96801-0212 1958 03B 30C| 65.98130-0155 11C| 65.98150-0054 1018 29A
1094 os8C 1996 19A| 65.96507-0053 1101 03A| 65.96801-0216 1191 28A| 65.97440-0045 20B| 65.98130-0159 12A 34B
65.96301-7002 1996 42B 41A] 1996 28A| 65.96903-0022 1063 06 C 22C]| 05B| 65.98150-0070 1541 66C
65.96330-0014 1123 21C| 65.96501-0107 1014 08C| 48A| 65.96903-0038 1123 45C| 65.97450-5001 1094 03A| 65.98130-0189 1541 22 A 1542 66C
65.96330-0018 08A| 65.96501-0108 1154 07B 1101 03B| 65.97401-0080 1058 16B 03B| 65.98130-0202 1018 33A| 65.98150-0071 1123 10B
65.96330-7001 12C 11B 1996 46B 16C| 65.97450-5003 1095 03B| 65.98130-0211 1123 03A 1111 12C
65.96340-5052 o1C 07C] 71B| 65.97401-0110 1091 09C 1094 09C| 65.98130-0219 1274 26B| 65.98150-0085 1541 74C
65.96340-5053 02C 11C| 1101 04cC| 65.97401-0137 1058 12A| 65.97460-0002 1019 24B| 65.98130-0229 1123 05A| 65.98150-0087 1542 74C
65.96340-5069 23B| 65.96501-0260 1472 02C] 1996 51C| 65.97401-0183 1291 10B 1018 24C 16A| 65.98150-0089 1016 02B
65.96340-5079 01A 1541 12| 80C 1292 10B| 65.97460-0004 1291 04C 19A| 65.98150-0090 1018 21C
65.96340-5080 02A 1542 12C| 65.96507-0055 1123 21 A| 65.97401-0188 1116 10A 1292 04C 1125 05A| 65.98814-7011 1268 03 A
65.96341-5013 32A| 65.96501-0427 1019 14B 16B 1291 05A| 65.97460-0005 1291 16A 12A 03B
24B| 65.96501-0428 1111 02B 1996 47B 1116 11B 09B 1116 15B 03C
34C 02C| 72B 11C 1292 09B 1123 02B| 65.99441-0175 1116 02A
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ADAPTER ~
= = AAHE = = AAHE = = AAHE = = N e = = AAHE
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

ADAPTER 1013 06 A ADAPTER 1116 15 C BAND-TENSION 1291 16 A BEARING-CONNECTING ROD 1024 07 B BOLT 1026 02 B
1018 33 A 1123 03 C 1201 01 B 1024 08 B 1026 02 C
1064 12 A 1123 07 C 1291 09 B 1024 09 B 1055 23 C
1123 03 A 1123 11 C 1292 01 B 1024 10 B BOLT A'SSY M10x40 1055 14 A
1123 05 A 1123 23 C 1292 09 B 1024 11 B BOLT A'SSY M12X1.5X35 1262 04 A
1123 12 A AIR COMPRESSOR ASS'Y 1541 01 A 1291 04 C 1024 12 B BOLT ASS'Y 1103 26 C
1123 16 A 1541 01 B 1291 07 C 1024 13 B BOLT ASS'Y M10X30 1471 11 C
1123 19 A 1542 01 B 1201 08 C 1024 14 B BOLT ASS'Y M10x140 1055 21 C
1123 23 A AIRHEATERASS'Y 1268 01 A 12901 15 C 1024 15 B 1082 11 C
1125 05 A 1268 01 B 1292 04 C 1024 05 C BOLT ASS'Y M10x18 1018 27 B
1125 12 A 1268 01 C 1292 07 C 1024 06 C 1094 14 B
1541 12 A AIRPIPEASSY 1542 16 B 1292 08 C BEARING-MAIN 1021 04 A BOLT ASS'Y M10x22 1541 05 A
1541 17 A| ALL OVERHAUL GASKETKIT 1996 01 A 1292 15 C 1021 05 B 1082 18 B
1541 22 A 1541 07 B BEARING CAP ASS'Y 1011 o4 C 1021 08 C 1083 18 B
1013 03 B 1542 07 B 1011 o7 C BEARING-THRUST 1021 05 A BOLT ASS'Y M10x25 1094 05 A
1065 12 B 1996 01 B BEARING-BALL 1023 06 A BEARING-THRUST(LOWER) 1021 12 B 1094 08 A
1116 15 B 1996 51 B 1065 04 A BEARING-THRUST(LOWER) 1021 13 B 1094 10 A
1123 02 B 1996 01 C 1023 07 B BEARING-THRUST(LOWER) 1021 14 B 1094 15 A
1123 04 B 1996 58 C 1066 05 B BEARING-THRUST(LOWER) 1021 15 B 1014 22 B
1123 05 B AUTO TENSIONER 1065 19 C 1023 07 C BEARING-THRUST(UPPER) 1021 06 B 1018 13 B
1123 13 B AV-SEAL 1011 21 A 1065 05 C BEARING-THRUST(UPPER) 1021 07 B 1082 16 B
1123 29 B BALL-STEEL 1011 17 A 1191 25 C BEARING-THRUST(UPPER) 1021 08 B 1091 21 B
1274 21 B 1011 17 B 1191 40 C BEARING-THRUST(UPPER) 1021 09 B 1094 02 B
1274 26 B 1056 15 B 1541 05 C BEARING-THRUST(UPPER) 1021 10B 1094 13 B
1011 48 C 1011 32 C 1542 05 C BLOCK-CYLINDER 1011 01 A 1094 17 B
1011 50 C 1011 33 C BEARING-CONNECTING ROD 1024 05 A 1011 02 A 1095 13 B
1065 23 C BAND-TENSION 1018 38 A 1024 06 A 1011 02 B 1095 15 B
1111 o8 C 1291 02 A 1024 06 B 1011 o3 C 1095 17 B




BOLT ASS'Y M10x25 ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

BOLT ASS'Y M10x25 1123 26 B BOLT ASS'Y M12x1.5x30 1191 14 B BOLT ASS'Y M8x12 1014 13 B BOLT ASS'Y M8x40 1103 23 A BOLT-COLLARED HEX. 1101 05 A
1541 11 B 1192 04 B 1014 198B 1056 11 B 1111 04 A

1541 25 B 1191 56 C 1201 12 B 1058 20 B 1116 09 A

1542 11 B BOLT ASS'Y M12x1.5x35 1262 02 B 1202 12 B BOLT ASS'Y M8x45 1058 05 A 1011 14 B

1542 25 B BOLT ASS'Y M12x1.5x50 1191 02 B 1014 20 C 1065 12 A 1013 05 B

1065 15 C BOLT ASS'Y M12x1.5x75 1958 02 B BOLT ASS'Y M8x16 1014 11 A 1191 03 A 1013 06 B

1094 05 C BOLT ASS'Y M12x45 1415 03 C 1018 15 A 1019 05 B 1014 03 B

1250 13 C 1415 08 C 1018 23 A 1082 04 C 1014 04 B

1191 21 C 1415 08 C 1018 37 A BOLT ASS'Y M8x50 1064 10 C 1014 05 B

BOLT ASS'Y M10x30 1192 02 A BOLT ASS'Y M12x50 1191 02 A 1123 29 A 1922 06 C 1014 06 B
1415 02 A BOLT ASS'Y M12x55 1415 09 C 1291 17 A BOLT ASS'Y M8x55 1064 07 B 1014 07 B

1415 04 A BOLT ASS'Y M6X16 1116 12 B 1018 40 B 1065 07 B 1014 08 B

1471 04 A 1291 03 B 1541 40 B 1051 09 C 1014 09 B

1541 04 A 1201 05 B BOLT ASS'Y M8x18 1066 11 B 1065 11 C 1023 06 B

1094 09 B 1292 03 B BOLT ASS'Y M8x20 1058 21 B BOLT ASS'Y M8x60 1083 13 B 1034 08 B

1274 28 B 1116 12 C 1058 22 C BOLT ASS'Y M8x65 1063 07 B 1034 11 B

1541 10B BOLT ASS'Y M6x12 1081 12 B 1541 04 C 1056 05 C 1042 14 B

1542 10 B 1081 16 C 1542 04 C 1063 02 C 1044 03 B

1082 23 C 1091 27 C BOLT ASS'Y M8x22 1018 21 A BOLT ASS'Y M8x70 1082 05 A 1045 04 B

1191 19 C BOLT ASS'Y M6x16 1044 04 A 1051 08 A 1051 12 B 1045 08 B

BOLT ASS'Y M10x35 1064 03 A 1116 11 A 1055 18 A 1066 13 B 1045 12 B
1082 03 A 1291 03 A 1058 21 A 1064 12 C 1045 13 B

1094 15 B BOLT ASS'Y M6x18 1274 31 B 1091 06 A 1922 08 C 1058 05 B

1125 04 B 1274 09 C 1091 15 A BOLT ASS'Y M8x75 1056 12 B 1101 05 B

1125 09 B 1274 18 C 1094 14 A 1054 06 C 1113 05 B

1541 15 B 1274 23 C 1058 09 B BOLT ASS'Y M8x80 1058 06 A 1116 06 B

1542 15 B BOLT ASS'Y M6x20 1274 10 A 1091 15 B 1058 06 B 1561 04 B

1056 18 C 1274 13 A 1095 02 B 1054 07 C 1561 05 B

1082 10 C 1123 28 B 1058 04 C 1056 06 C 1011 17 C

1250 04 C 1274 20 B 1065 09 C 1541 46 C 1014 07 C

BOLT ASS'Y M10x40 1125 04 A 1274 20 C 1091 11 C 1542 46 C 1014 11 C
1192 03 A 1291 03 C 1091 23 C BOLT ASS'Y M8x90 1056 31 A 1014 12 C

1082 03 B 1292 03 C BOLT ASS'Y M8x25 1058 17 A BOLT-BEARING CAP 1011 10C 1014 12 C

1083 03 B BOLT ASS'Y M6x25 1274 15 A 1018 08 B BOLT-COLLARED DUO. 1031 11 A 1014 13 C

1471 05 B 1274 18 B 1019 08 B 1031 14 B 1014 14 C

1056 22 C BOLT ASS'Y M6x30 1116 07 A 1019 19 B 1031 12 C 1023 06 C

1472 11 C 1116 03 B 1018 05 C BOLT-COLLARED HEX. 1011 09 A 1034 05 C

BOLT ASS'Y M10x45 1011 47 C 1116 03 C 1018 10 C 1013 05 A 1034 09 C
1191 11 C BOLT ASS'Y M6x35 1013 07 B BOLT ASS'Y M8x28 1015 04 A 1014 04 A 1042 13 C

BOLT ASS'Y M10x50 1111 03 B BOLT ASS'Y M6x40 1274 11 A 1015 04 B 1014 08 A 1042 14 C
BOLT ASS'Y M10x60 1055 22 C BOLT ASS'Y M8X20 1018 16 C 1051 09 B 1023 05 A 1101 06 C
1191 12 C BOLT ASS'Y M8X30 1018 39 B 1015 04 C 1034 02 A 1116 06 C

BOLT ASS'Y M10x70 1056 17 C 1019 18 B BOLT ASS'Y M8x30 1056 24 A 1034 07 A 1541 03 C
BOLT ASS'Y M10x75 1082 16 C 1063 03 B 1065 16 A 1042 17 A 1541 28 C
1082 16 C BOLT ASS'Y M8X35 1056 21 B 1103 25 B 1045 02 A 1541 53 C

1082 16 C 1014 04 C BOLT ASS'Y M8x35 1103 22 A 1045 06 A 1542 03 C

BOLT ASS'Y M10x85 1056 21 C 1058 21 C BOLT ASS'Y M8x40 1056 05 A 1045 10 A 1542 28 C
1191 13 C BOLT ASS'Y M8x100 1056 22 B 1056 25 A 1045 11 A 1542 53 C

BOLT ASS'Y M12x1.5x100 1014 16 C BOLT ASS'Y M8x110 1063 07 B 1058 18 A 1051 10 A 1561 09 C




BOLT-CONNECTING ROD ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

BOLT-CONNECTING ROD 1024 04 A BOLT-HEX. M18x80x18.5 1542 47 C BOLT-STUD 1056 19 C BRACKET-FUEL PIPE 1123 20 C BUSH-CAM SHAFT 1011 13 C
1024 03 B BOLT-HEX. M5x8 1034 05 B 1081 07 C 1123 43 C 1044 04 C

1024 04 C BOLT-HEX. M6x25 1123 41 C 1082 17 C BRACKET-HARNESS 1116 10 A BUSH-CONNECTING ROD 1024 03 A

BOLT-EYE 1191 16 A BOLT-HEX. M8 1016 08 C 1201 10 C 1116 07 B 1024 04 B
BOLT-HEX. 1014 05 A BOLT-HEX. M8X35 1058 08 C 1292 10 C 1116 07 C 1024 03 C
1056 23 B BOLT-HEX. M8x120 1056 30 A 1561 07 C BRACKET-IDLE PULLEY 1065 16 C 1541 19 C

1056 24 B 1064 06 B BOLT-STUD M10x1.25x30 1091 03 C 1191 36 C 1542 19 C

1415 02 B 1065 06 B 1091 06 C 1191 51 C BUSH-SCREW 1056 14 B

1415 04 B BOLT-HEX. M8x190 1082 09 B BOLT-STUD M10x30 1111 06 A 1191 51 C CABLE 1268 06 B

1541 12 B BOLT-HEX. M8x25 1058 13 A 1262 02 C 1191 55 C CABLE-EARTH 1268 07 A

1542 12 B 1058 17 B BOLT-STUD M10x40 1082 19 B 1415 10 C 1268 07 B

1094 06 C 1055 14 C 1083 19 B BRACKET-INTAKE STAKE 1094 07 A CABLE-HARNESS 1268 08 C

1111 o3 C 1058 18 C 1111 o4 C 1094 09 A CALIPER 1041 08 A

1191 09 C BOLT-HEX. M8x45 1055 13 C BOLT-STUD M10x70 1082 17 C BRACKET-MOUNTING 1014 21 B 1041 09 A

1541 17 C BOLT-HEX. M8x50 1051 08 C BOLT-STUD M8x60 1082 13 B BRACKET-OIL FILTER 1055 08 A 1041 10B

1541 35 C BOLT-HEX. M8x60 1541 48 C 1083 23 B 1055 11 C 1041 11 B

1542 17 C 1542 48 C BOLT-STUD M8x65 1103 26 B BRACKET-OIL PIPE 1058 11 A 1041 14 B

1542 35 C BOLT-HEX. M8x85 1056 26 A BRACKET 1094 04 A 1058 15 B 1041 158B

BOLT-HEX. M10x20 1022 02 A BOLT-SOCKET HEAD 1042 11 A 1094 13 A 1058 15 C 1041 11 C
1022 04 C 1056 21 A 1034 04 B BRACKET-RAIL MOUNTING 1103 21 A 1041 11 C

BOLT-HEX. M10x25 1013 04 A 1042 15 B 1082 15 B 1103 24 B 1041 12 C
1022 02 B 1014 15 C 1091 20 B BRACKET-REAR MOUNTING 1415 05 A 1041 15 C

BOLT-HEX. M10x28 1125 11 A 1021 04 C 1094 12 B 1415 08 A 1041 16 C
1094 10 C 1042 15 C 1094 16 B 1415 05 B CAM SHAFT ASS'Y 1044 01 C

1472 15 C 1056 12 C 1095 12 B 1415 08 B CAP-ADJUST SCREW 1042 15 A

BOLT-HEX. M10x35 1055 18 C 1065 21 C 1095 16 B 1415 12 C 1042 16 A
1056 20 C BOLT-SOCKET HEAD M10x25 1541 13 C 1091 26 C 1415 15 C 1042 17 B

BOLT-HEX. M10x60 1055 09 A 1542 13 C 1094 04 C BRACKET-ROCKER ARM 1042 05 A 1042 17 C
BOLT-HEX. M10x75 1055 10 A BOLT-SOCKET HEAD M14x70 1026 03 A BRACKET-AIR COMPRESSOR 1541 03 A 1042 06 A CAP-BEARING 1011 03 A
BOLT-HEX. M10x85 1055 11 A BOLT-SOCKET HEAD M16x65 1191 52 C 1541 09 B 1042 07 A 1011 04 A
BOLT-HEX. M10x95 1081 13 C BOLT-SOCKET HEAD M16x75 1191 52 C 1542 09 B 1042 09 B 1011 06 A
BOLT-HEX. M12x1.5x85 1011 11 C BOLT-SOCKET HEAD M6x14 1011 24 B BRACKET-ALTERNATOR 1191 01 A 1042 10B 1011 07 A
BOLT-HEX. M14x1.5x210 1191 14 C BOLT-SPACER 1116 14 A 1191 01 B 1042 10B 1011 11 B
BOLT-HEX. M14x1.5x220 1191 08 A 1056 27 B 1191 o1 C 1042 07 C 1011 12 B
1191 09 B 1116 10 B BRACKET-BREATHER PIPE 1018 03 A 1042 08 C 1011 o5 C

BOLT-HEX. M14x1.5x35 1192 02 B 1191 17 B 1018 07 B 1042 08 C 1011 o8 C
1192 02 C 1116 10 C 1019 03 B 1042 09 C CAP-CP PUMP 1011 14 C

1192 08 C BOLT-STUD 1031 12 A 1019 13 B BREATHER ASS'Y 1019 01 B CAP-FILLER 1034 12 B

BOLT-HEX. M14x1.5x50 1191 20 A 1056 27 A 1018 04 C 1018 01 C 1058 08 B
1191 23 B 1081 08 A BRACKET-FRONT MOUNTING 1415 01 A BUSH 1541 01 C 1034 06 C

BOLT-HEX. M14x1.5x65 1191 24 A 1091 16 A 1415 03 A 1541 11 C CAP-RUBBER 1014 20 B
BOLT-HEX. M14x65 1065 17 C 1291 10 A 1415 01 B 1542 01 C 1116 13 B
BOLT-HEX. M16x2.0x55 1415 06 B 1031 15 B 1415 03 B 1542 11 C 1063 06 C
BOLT-HEX. M16x2.0x70 1415 13 C 1081 09 B 1415 01 C BUSH-CAM SHAFT 1011 10 A 1116 13 C
1415 16 C 1083 09 B 1415 07 C 1011 11 A 1123 45 C

BOLT-HEX. M16x2x65 1081 11 C 1091 04 B BRACKET-FUEL FILTER 1082 17 B 1011 08 B CARRIER 1471 03 A
BOLT-HEX. M16x55 1415 06 A 1191 06 B 1083 17 B 1011 09 B CARTRIDGE-OIL FILTER 1055 02 A
1415 09 A 1031 10 C 1250 10 C 1011 108B CASE-TIMING GEAR 1013 01 A

BOLT-HEX. M18x80x18.5 1541 47 C 1031 11 C BRACKET-FUEL PIPE 1123 25 B 1011 12 C 1013 01 B




CATALYST-SCR ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

CATALYST-SCR 1151 02 B CLIP-HOSE 1018 26 B CONNECTOR-HIGH 1103 14 C CYLINDER HEAD ASS'Y 1542 38 C ELEMENT-OIL FILTER 1055 09 C
1152 02 B 1018 29 B 1103 15 C CYLINDER-AIR COMPRESSOR 1541 26 C ENGINE CONTROL UNIT(ECU) 1116 01 A

1151 03 C 1018 32 B COTTER-VALVE 1041 06 A 1542 26 C 1116 01 B

CATCHER-PRESSURE 1541 33 C 1123 18 B 1041 08 B DAMPER-VIBRATION 1022 01 A 1116 01 C
1542 33 C 1018 20 C 1041 09 C 1022 01 B EXHAUST MANIFOLD ASS'Y 1081 01 A

CLAMP-HOSE 1091 12 A CLIP-PIPE 1018 14 A COUPLING-AIR 1541 09 C DAMPER-VISCOUS 1022 01 C 1081 01 B
1094 12 A 1018 22 A 1541 10 C 1022 02 C EYE BOLT ASS'Y 1191 15 A

1123 31 A 1058 12 A COVER 1011 52 C 1022 03 C 1191 16 B

1541 25 A 1103 07 A COVER SET-SUPPLY 1154 04 A DISC-DELIVERY 1541 34 C FILTER COVER-UREA 1154 09 B

1018 42 B 1116 10 A 1154 13 B 1542 34 C 1154 09 C

1019 10B 1123 28 A 1154 13 C DISC-SUCTION 1541 32 C FILTER ELEMENT-UREA 1154 05 B

1019 16 B 1291 05 A COVER-AIR COMPRESSOR 1541 23 B 1542 32 C 1154 05 C

1019 23 B 1291 12 A 1542 23 B DOG-DRIVING 1471 10 C FILTER-BREATHER 1018 02 A

1094 11 B 1291 18 A COVER-CORE HOLE 1011 25 A DOSING PRE-FILTER INLET 1153 02 A 1018 02 B

1095 11 B 1058 16 B 1011 20 B 1153 02 B 1018 03 C

1123 20 B 1103 29 B COVER-CYLINDER HEAD 1034 01 A 1153 02 C FILTER-NOXCLEAN 1154 02 A

1123 32 B 1116 11 B 1034 01 B DOSING PRE-FILTER OUTLET 1153 03 A FILTER-OIL 1055 01 A

1123 37 B 1123 27 B 1034 02 B 1153 03 B FILTER-UREA 1154 03 B

1541 20 B 1201 10 B 1034 02 B 1153 03 C 1154 03 C

1542 20 B 1201 11 B 1034 01 C DUMY-INSERT 1064 06 C FIXTURE-INJECTOR 1101 04 A

1018 08 C 1292 10 B 1034 02 C ECU MAP DATA 1116 02 A 1101 04 B

1018 26 C 1202 11 B COVER-FLYWHEEL HOUSING 1014 02 C 1116 03 A 1101 05 C

1091 21 C 1018 15 C COVER-FUEL FILTER 1125 02 A 1116 02 B FLANGE 1056 18 A

1094 03 C 1058 16 C 1125 02 B 1116 02 B 1111 03 A

1103 05 C 1091 09 C 1250 02 C 1116 02 B 1011 45 C

1123 22 C 1116 11 C COVER-INTERMEDIATE 1034 05 A 1116 02 B 1058 17 C

1541 63 C 1123 40 C 1034 09 B 1116 02 B 1472 14 C

1542 63 C 1201 12 C 1034 09 B 1116 02 B 1541 02 C

CLAMP-HOSE(BAND TYPE) 1018 12 C 1292 12 C 1034 07 C 1116 02 B 1542 02 C
1018 14 C CONNECTING ROD ASS'Y 1024 01 B COVER-OIL FILTER 1055 03 C 1116 02 B FLANGE ASS'Y 1016 01 C

1123 27 C 1541 02 B 1055 04 C 1116 02 C FLANGE-OIL SPRAY NOZZLE 1016 03 C

1123 30 C 1542 02 B COVER-OIL PUMP 1051 07 A 1116 02 C FLYWHEEL 1023 01 A

CLAMP-V TYPE 1094 03 A 1024 01 C COVER-TIMING POINT HOLE 1014 10 A 1116 02 C 1023 02 A
1094 03 B 1541 15 C 1014 12 B 1116 02 C 1023 02 B

1095 03 B 1542 15 C 1014 18 C 1116 02 C 1023 02 C

1094 09 C CONNECTION FLANGE 1011 23 B CRANK SHAFT ASS'Y 1021 01 C 1116 02 C FLYWHEEL ASS'Y 1023 01 B

CLIP-HOSE 1018 09 A CONNECTOR-HIGH 1103 09 A 1541 06 C 1116 02 C 1023 01 B
1018 12 A 1103 10 A 1542 06 C 1116 02 C 1023 01 C

1018 16 A 1103 12 A CUSHION-RUBBER 1116 08 A 1116 02 C FUEL FILTER ASS'Y 1125 01 A

1018 17 A 1103 13 A 1996 30 A 1116 02 C 1125 07 A

1018 19 A 1103 14 A 1116 05 B ELEMENT-FUEL FILTER 1125 03 A 1125 01 B

1018 25 A 1103 08 B 1103 04 C 1125 08 A 1125 05 B

1018 28 A 1103 09 B 1116 05 C 1125 03 B 1250 01 C

1123 09 A 1103 13 B CYLINDER BLOCK ASS'Y 1011 01 B 1125 06 B 1250 05 C

1123 10 A 1103 14 B 1011 o1 C 1250 03 C FUEL HOSE ASS'Y 1123 23 B

1123 27 A 1103 15B 1011 02 C 1250 06 C FUEL INJECTION PIPEASS'Y 1103 01 B

1018 10 B 1103 08 C CYLINDER HEAD ASS'Y 1031 01 B ELEMENT-OIL COOLER 1056 03 A 1103 02 B

1018 12 B 1103 09 C 1031 01 C 1056 08 B 1103 03 B

1018 23 B 1103 13 C 1541 38 C ELEMENT-OIL FILTER 1056 20 B 1103 04 B




FUEL INJECTION PIPE ASS'Y ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

FUEL INJECTION PIPEASS'Y 1103 05 B GASKET 1996 20 C GASKET-CYLINDER HEAD 1034 10B GASKET-INTAKE MANIFOLD 1996 70 C GASKET-TURBO CHARGER 1091 05 B
1103 06 B 1996 21 C 1996 19 B 1996 71 C 1996 35 B

1103 07 B 1996 22 C 1996 20 B GASKET-OIL COOLER 1056 04 A 1996 67 B

1103 01 C 1996 30 C 1996 58 B 1056 23 A 1091 02 C

1103 02 C 1996 55 C 1996 59 B 1996 14 A 1996 40 C

1103 03 C 1996 56 C 1034 03 C 1056 09 B 1996 73 C

1103 06 C 1996 57 C 1996 25 C 1056 10 B GASKET-WATER PIPE 1065 15 A

1103 07 C 1996 62 C 1996 65 C 1056 29 B 1996 21 A

FUSE 1268 04 A GASKET-AIR HEATER 1268 02 B GASKET-EXHAUST 1081 05 A 1996 24 B 1065 13 C
FUSE-AIR HEATER 1268 04 B 1996 33 B 1996 22 A 1056 16 C 1996 34 C
1268 04 C GASKET-AIR PIPE 1268 02 A 1996 42 A 1996 28 C GASKET-WATER PUMP 1065 11 A

GASKET 1013 03 A 1996 32 A 1081 07 B GASKET-OIL FILLER PIPE 1058 22 A 1996 20 A
1014 03 A 1996 50 A 1996 31 B 1058 10 B 1063 02 B

1015 03 A 1091 02 B 1996 64 B 1996 25 B 1064 05 B

1055 17 A 1094 08 B 1081 03 C 1058 03 C 1065 05 B

1091 14 A 1996 34 B 1091 05 C 1996 29 C 1066 12 B

1996 03 A 1996 36 B 1996 35 C GASKET-OIL FILTER 1056 19 A 1996 27 B

1996 06 A 1996 68 B 1996 36 C 1058 16 A 1996 28 B

1996 08 A 1082 08 C 1996 68 C 1996 16 A 1996 29 B

1996 13 A 1996 41 C 1996 69 C 1056 19 B 1996 62 B

1996 26 A 1996 74 C GASKET-FLANGE 1091 05 A 1058 22 B 1065 10 C

1996 46 A GASKET-CYLINDER HEAD 1031 13 A 1091 13 A 1996 23 B 1996 33 C

1013 04 B 1996 09 A 1996 25 A 1055 17 C GEAR-AIR COMPRESSO 1541 50 C

1014 02 B 1996 35 A 1996 33 A GASKET-OIL PAN 1058 04 A 1542 50 C

1015 03 B 1031 13 B 1996 45 A 1996 15 A GEAR-CAM SHAFT 1045 01 A

1091 14 B 1034 07 B 1091 13 B 1058 02 B 1045 01 B

1996 15 B 1996 18 B 1541 24 B 1996 26 B 1045 02 B

1996 16 B 1996 21 B 1542 24 B 1058 07 C 1044 03 C

1996 17 B 1996 57 B 1996 48 B 1996 31 C GEAR-CRANK SHAFT 1021 03 A

1996 49 B 1996 60 B 1996 50 B GASKET-PTO 1996 04 A 1021 03 B

1996 66 B 1031 13 C 1996 73 B 1472 13 C 1021 06 C

1996 74 B 1034 04 C 1056 04 C GASKET-THERMOSTAT 1064 02 A GEAR-DRIVE 1472 04 C

1011 46 C 1034 08 C 1091 10 C 1064 05 A GEAR-IDLE 1045 05 B

1014 03 C 1996 23 C 1091 22 C 1996 17 A 1045 09 B

1014 09 C 1996 24 C 1996 53 C 1996 18 A 1113 02 B

1014 10 C 1996 26 C 1996 54 C 1996 39 A 1471 02 B

1015 03 C 1996 63 C 1996 82 C 1996 40 A 1541 06 B

1016 04 C 1996 64 C 1996 83 C 1064 03 B 1542 06 B

1018 09 C 1996 66 C GASKET-INTAKE MANIFOLD 1082 02 A 1065 03 B 1542 54 C

1054 08 C GASKET-CYLINDER HEAD 1034 03 A 1996 23 A 1996 30 B GEAR-INJECTION PUMP 1045 07 A

1058 23 C 1034 04 A 1996 43 A 1996 63 B 1113 01 A

1541 27 C 1034 06 A 1082 04 B 1064 03 C 1113 01 B

1541 37 C 1996 10 A 1083 04 B 1064 08 C 1044 06 C

1541 49 C 1996 11 A 1996 32 B 1922 04 C 1113 o1 C

1542 27 C 1996 12 A 1996 65 B 1996 32 C GEAR-OIL PUMP 1051 03 A

1542 37 C 1996 36 A 1082 03 C GASKET-TURBO CHARGER 1091 02 A 1051 04 A

1542 49 C 1996 37 A 1268 02 C 1091 17 A 1051 07 B

1996 18 C 1996 38 A 1996 37 C 1996 24 A 1051 08 B

1996 19 C 1034 06 B 1996 39 C 1996 44 A 1051 03 C




GEAR-OIL PUMP ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

GEAR-OIL PUMP 1051 04 C HOSE-RUBBER 1018 18 A HOSE-RUBBER 1996 43 C IMPELLER-WATER PUMP 1066 04 B MANIFOLD-INTAKE 1082 02 C
GEAR-OIL PUMP DRIVE 1051 05 A 1018 24 A 1996 44 C 1065 04 C MODULE-NOXCLEAN DOSING 1153 01 C
1051 10B 1018 27 A 1996 46 C INJECTOR ASS'Y 1101 01 A MODULE-UREA DOSING 1153 01 B

1051 05 C 1091 11 A 1996 75 C 1101 01 B NIPPLE 1019 11 B

GEAR-STARTER RING 1023 03 A 1094 11 A 1996 76 C 1101 o1 C 1063 17 B
1023 03 B 1123 08 A 1996 77 C 1101 o3 C 1274 23 B

1023 03 C 1123 26 A 1996 78 C INLET 1082 04 A 1541 18 B

GUIDE-VALVE 1031 05 A 1541 24 A HOUSING 1125 09 A 1094 01 A 1541 31 B
1031 09 B 1996 27 A HOUSING BEARING 1542 09 C 1094 06 A 1542 31 B

1031 03 C 1996 47 A 1542 10 C 1094 01 B 1011 37 C

GUIDER-WATER FLOW 1056 20 A 1018 09 B HOUSING-BREATHER 1018 01 A 1094 05 B 1541 68 C
1056 28 B 1018 11 B 1018 35 A 1094 06 B 1542 68 C

HEAD-AIR COMPRESSOR 1541 05 B 1018 22 B 1018 01 B 1094 07 B NIPPLE-GREASE 1191 32 C
1542 05 B 1018 24 B 1019 02 B 1095 01 B 1191 47 C

HEAD-CYLINDER 1031 01 A 1018 28 B 1018 02 C 1095 05 B NOXCLEAN DOSING HEXA 1154 05 A
1031 02 A 1018 31 B HOUSING-FLYWHEEL 1014 01 A 1082 09 C 1154 05 A

1031 02 B 1018 41 B 1014 01 B 1082 15 C NOXCLEAN DOSING MODULE 1153 01 A

1031 02 C 1019 09 B 1014 01 B 1082 15 C NOXCLEAN SUPPLY MODULE 1154 01 A

1541 39 C 1019 15 B 1014 01 B 1094 01 C NOZZLE-OIL SPRAY 1541 08 C

1542 39 C 1019 22 B 1014 o1 C 1094 07 C 1542 08 C

HEAD-OIL FILTER 1055 03 A 1094 10 B HOUSING-FUEL FILTER 1125 07 B JAKE BREAKE ASS'Y 1561 01 B NUT 1103 16 A
1056 13 B 1095 10 B 1250 07 C 1561 02 B 1103 19 B

HEATER-NOXCLEAN FILTER 1154 03 A 1095 21 B HOUSING-OIL COOLER 1056 02 A 1561 01 C 1103 19 C
HEATER-UREA FILTER 1154 12 B 1123 17 B 1056 02 B 1561 04 C NUT-CLEVELOC 1058 15 A
1154 12 C 1123 19 B HOUSING-OIL PUMP 1051 02 A | JOINT ELBOW-EXHAUST 1091 18 A 1058 19 B

HEX. BOLT ASS'Y M10x35 1111 09 A 1541 17 B 1051 02 B 1091 19 B 1058 20 C
HEX. BOLT ASS'Y M8x25 1018 04 A 1542 17 B 1051 03 B 1081 05 C NUT-FLANGE 1081 06 A
1064 07 A 1996 02 B 1051 02 C 1081 06 C 1091 03 A

HEX. BOLT ASS'Y M8x50 1065 13 A 1996 37 B 1051 06 C 1091 24 C 1081 08 B
HOLDER 1103 08 A 1996 38 B HOUSING-RELIEF VALVE 1054 02 C KEY-WOODRUFF 3x13x5 1472 05 C 1091 03 B
1103 30 B 1996 39 B 1054 03 C LINER-CYLINDER 1012 01 A 1081 04 C

1082 20 C 1996 42 B HOUSING-THERMOSTAT 1064 01 A 1012 02 A 1081 08 C

HOLDER-OIL SEAL 1015 01 A 1018 06 C 1064 04 B 1012 03 A 1091 04 C
1015 01 B 1018 07 C 1065 11 B 1012 04 A 1091 07 C

1015 o1 C 1018 11 C 1064 05 C 1012 05 A 1561 08 C

HOOK-LIFTING 1192 01 A 1018 13 C 1922 01 C 1012 01 B NUT-HEX. 1191 11 A
1192 01 B 1018 18 C HOUSING-WATER PUMP 1065 02 A 1012 o1 C 1191 23 A

1192 03 B 1018 25 C 1066 02 B MANIFOLD-EXHAUST 1081 02 A 1191 27 A

1192 03 B 1091 20 C 1065 02 C 1081 03 A 1041 17 B

1192 01 C 1094 02 C HUB-V BELT PULLEY 1065 06 A 1081 02 B 1042 07 B

1192 05 C 1094 08 C 1066 07 B 1081 03 B 1191 12 B

HOSE-RING JOINT RUBBER 1123 01 A 1123 12 C 1065 08 C 1081 04 B 1191 24 B
1123 02 A 1123 21 C IDLE GEAR ASS'Y 1045 03 A 1081 01 C 1041 18 C

1123 01 C 1541 61 C IDLE PULLEY ASS'Y 1191 22 C MANIFOLD-INTAKE 1082 01 A 1191 17 C

1123 02 C 1541 62 C 1191 23 C 1082 01 B 1191 31 C

HOSE-RUBBER 1018 08 A 1542 61 C 1191 37 C 1082 02 B 1191 46 C
1018 10 A 1542 62 C 1191 37 C 1083 01 B NUT-HEX. M10 1111 07 A

1018 11 A 1996 02 C 1191 38 C 1083 02 B 1082 22 B

1018 13 A 1996 42 C IMPELLER-WATER PUMP 1065 07 A 1082 01 C 1083 22 B




NUT-HEX. M10 ~
= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

NUT-HEX. M10 1082 20 C O-RING 1031 08 B O-RING 1996 48 C PIN-DOWEL 8M6x24 1011 24 A PIPE-BREATHER 1018 17 B
1082 22 C 1063 05 B 1996 49 C PIN-IDLE GEAR 1045 04 A 1018 25 B

1111 o5 C 1094 04 B 1996 50 C 1045 08 A 1018 33 B

1250 12 C 1101 02 B O-RING 60x4 1064 02 B 1045 06 B 1018 37 B

1262 03 C 1103 10 B 1065 02 B 1045 10B 1541 36 B

NUT-HEX. M10x1.0 1042 14 A 1103 11 B 1065 10 B 1113 04 B 1018 17 C
1041 13 B 1103 12 B 1996 12 B PIN-PARALLEL 1011 35 C 1018 27 C

1042 05 B 1103 16 B 1996 56 B 1021 05 C PIPE-COOLING WATER 1064 15 A

1042 05 B 1103 17 B 1064 02 C 1541 31 C 1065 14 A

1041 14 C 1103 18 B 1064 07 C 1542 31 C 1541 09 A

1042 05 C 1103 23 B 1922 03 C PIN-PARALLEL 10M6x20 1023 08 B 1541 14 A

NUT-HEX. M14x1.5 1472 07 C 1111 02 B 1996 14 C PIN-PARALLEL 6M6x10 1051 11 B 1063 01 B
NUT-HEX. M16x1.5 1191 19 A 1154 07 B OIL COOLER & FILTER ASS'Y 1056 01 B 1472 12 C 1063 04 B
1191 19 B 1154 11 B OIL COOLER ASS'Y 1056 01 A PIN-PARALLEL 6M6x14 1051 07 C 1065 04 B

1191 35 C 1471 03 B 1056 01 C PIN-PARALLEL 8H8x18 1011 09 C 1541 28 B

1191 50 C 1471 04 B 1056 03 C PIN-PARALLEL 8M6x14 1022 03 B 1541 33 B

NUT-HEX. M18x1.5 1542 55 C 1541 08 B OIL FILLER CAP ASS'Y 1034 08 A PIN-PARALLEL 8M6x24 1011 26 B 1542 28 B
NUT-HEX. M6 1116 12 A 1542 08 B 1058 20 A 1011 16 C 1542 33 B
1116 09 B 1996 43 B 1034 03 B 1011 34 C 1063 01 C

1116 09 C 1996 44 B OIL FILTER ASS'Y 1055 01 C PIN-PARALLEL 8M6x36 1044 04 B 1065 14 C

NUT-HEX. M8 1091 20 A 1996 45 B 1056 02 C PIN-PARALLEL 8M6x45 1021 02 B 1065 25 C
1103 06 A 1996 69 B OIL FILTER HEAD ASS'Y 1055 02 C PIN-PISTON 1025 07 A 1541 64 C

1291 08 A 1996 70 B OIL LEVEL GAUGE ASS'Y 1058 08 A 1025 05 B 1541 65 C

1291 15 A 1012 02 C 1058 12 B 1025 05 C 1541 71 C

1082 14 B 1012 03 C 1058 12 C 1541 24 C 1542 64 C

1083 14 B 1012 04 C OIL PUMP ASS'Y 1051 01 A 1542 24 C 1542 65 C

1091 06 B 1014 08 C 1051 01 B PIN-SLIDING 1041 18 B 1542 71 C

1103 28 B 1031 09 C 1051 01 C 1041 19 C PIPE-EXHAUST 1081 09 C

12901 14 C 1055 12 C OIL SPRAY NOZZLE ASS'Y 1011 18 A 1191 24 C PIPE-FUEL 1123 07 A

1292 14 C 1055 25 C 1016 01 B 1191 39 C 1123 15 A

O-RING 1011 23 A 1055 26 C 1016 07 C PIN-SPRING 1016 02 C 1123 18 A
1013 08 A 1064 04 C PAN-OIL 1058 01 A 1541 18 C 1123 22 A

1018 36 A 1101 02 C 1058 01 B 1542 18 C 1014 15 B

1031 09 A 1103 10 C 1058 01 B PIN-STRAIGHT 1045 03 B 1123 01 B

1064 16 A 1103 11 C 1058 01 C 1044 05 C 1123 07 B

1094 02 A 1103 12 C PIECE-GUIDE 1191 17 A PIN-TAPER 1023 05 C 1123 08 B

1101 02 A 1103 16 C 1191 18 B PIPE CLIP ASS'Y 1123 32 C 1123 12 B

1103 11 A 1103 17 C PIN 1031 10 A PIPE-AIR 1541 19 A 1123 36 B

1103 15 A 1103 18 C 1031 12 B 1541 26 A 1123 06 C

1103 20 A 1103 22 C 1011 06 C 1541 16 B 1123 15 C

1111 02 A 1111 02 C 1011 36 C 1541 57 C 1123 26 C

1111 05 A 1154 07 C PIN-CALIPER GUIDE 1041 198B 1541 58 C 1123 29 C

1471 02 A 1154 11 C 1041 20 C 1541 72 C 1123 37 C

1541 02 A 1471 02 C PIN-CORE 1011 16 B 1542 57 C PIPE-INJECTION 1103 01 A

1996 02 A 1472 02 C PIN-DOWEL 1024 05 B 1542 58 C 1103 02 A

1996 19 A 1541 12 C PIN-DOWEL 6M6X10 1051 06 A 1542 72 C 1103 03 A

1996 29 A 1542 12 C PIN-DOWEL 6M6X14 1051 09 A PIPE-BREATHER 1018 20 A 1103 04 A

1996 41 A 1996 15 C PIN-DOWEL 8M6X36 1044 02 A 1018 32 A 1103 05 A

1019 14 B 1996 47 C PIN-DOWEL 8M6X45 1021 02 A 1014 14 B PIPE-OIL 1055 15 A




PIPE-OIL ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

PIPE-OIL 1055 16 A PLUG-CORE 1031 07 A RAIL-COMMON 1103 23 C RING-SEAL 1123 16 B RING-SEAL A14x20 1125 13 A
1058 09 A 1116 06 A RELAY 1268 03 A 1274 27 B 1011 22 B

1058 10 A 1011 03 B 1268 03 B 1274 33 B 1014 18 B

1091 04 A 1011 04 B 1268 03 C 1274 36 B 1018 36 B

1091 09 A 1011 05 B RELAY MAGNETIC-STARTER 1262 02 A 1996 09 B 1019 12 B

1091 10 A 1011 06 B RELIEF VALVE ASS'Y 1011 19 A 1996 46 B 1063 22 B

1541 06 A 1011 07 B 1011 22 A 1996 47 B 1123 30 B

1058 13 B 1031 03 B 1013 07 A 1996 71 B 1996 06 B

1091 07 B 1031 04 B 1054 01 C 1996 72 B 1011 29 C

1091 12 B 1031 05 B 1055 05 C 1011 31 C 1011 38 C

1274 22 B 1031 06 B 1055 08 C 1011 49 C 1011 44 C

1058 13 C 1011 19 C REPAIR KIT-UREA FILTER 1154 08 B 1063 04 C 1016 06 C

1091 08 C 1011 20 C 1154 08 C 1101 o4 C 1018 23 C

1091 19 C 1011 21 C RING-LOCATING 1011 13 B 1116 14 C 1111 14 C

1111 09 C 1031 06 C RING-LOCK 1025 06 B 1123 05 C 1123 04 C

PIPE-OIL FILLER 1058 19 A 1031 07 C RING-OIL 1541 23 C 1123 09 C 1123 17 C
1058 07 B 1541 40 C 1542 23 C 1541 45 C 1123 24 C

1058 02 C 1541 41 C RING-OIL THROWER 1021 04 B 1541 70 C 1123 39 C

PIPE-WATER OUTLET 1064 06 A 1542 40 C 1021 07 C 1542 45 C 1541 69 C
1063 06 B 1542 41 C RING-PISTON 1025 04 A 1542 70 C 1542 69 C

1063 06 B PLUNGER-REGULATING 1056 03 B 1025 05 A 1996 09 C 1996 06 C

1064 09 C PLUNGER-VALVE 1051 04 B 1025 06 A 1996 51 C RING-SEAL A16x22 1064 20 A

1922 05 C POINTER-TIMING 1065 12 C 1025 02 B 1996 52 C 1063 20 B

PISTON 1025 01 A POWER STEERING PUMP 1471 01 B 1025 03 B 1996 80 C 1063 20 B
1025 02 A 1471 01 C 1025 04 B 1996 81 C 1541 30 B

1025 03 A 1472 01 C 1025 02 C RING-SEAL A10x15 1541 08 A 1541 358B

1025 01 B 1472 03 C 1025 03 C 1111 11 C 1542 30 B

1541 03 B PROTECT CAP SET-SUPPLY 1154 14 B 1025 04 C 1996 04 C 1542 35B

1542 03 B 1154 14 C 1541 22 C RING-SEAL A10x16 1274 24 B 1996 07 B

1025 01 C PULLEY-IDLE 1191 27 C 1542 22 C RING-SEAL A12x18 1091 08 A 1996 55 B

PISTON RING ASS'Y 1541 21 C 1191 42 C RING-SEAL 1064 22 A 1123 04 A 1065 24 C
1542 21 C PULLEY-V BELT 1026 01 A 1081 04 A 1123 13 A 1996 07 C

PISTON-AIR COMPRESSOR C 1541 20 C 1065 08 A 1101 03 A 1011 19 B RING-SEAL A18x24 1011 27 C
1542 20 C 1065 09 A 1123 17 A 1091 09 B 1056 15 C

PLATE-ENGINE CONTROL 1116 04 A 1065 10 A 1123 21 A 1123 06 B RING-SEAL A25x30 1064 14 A
1116 05 A 1026 01 B 1125 06 A 1996 04 B RING-SEAL A26x31 1055 06 A

1116 04 B 1026 01 B 1541 13 A 1996 53 B 1056 18 B

1116 04 C 1066 08 B 1541 18 A 1996 05 C 1011 24 C

PLATE-SEAT 1541 30 C 1066 09 B 1996 28 A RING-SEAL A14x18 1541 11 A 1011 40 C
1542 30 C 1066 10 B 1996 48 A 1541 16 A 1055 07 C

PLATE-VALVE SPRING 1041 04 A 1026 01 C 1056 07 B 1091 11 B 1056 11 C
1041 06 B 1065 07 C 1064 16 B 1996 05 B 1541 44 C

1041 07 C PUMP-HIGH PRESSURE 1111 01 A 1065 13 B 1996 54 B 1542 44 C

PLUG-CORE 1011 12 A 1111 01 B 1065 16 B RING-SEAL A14x20 1018 31 A 1996 08 C
1011 13 A 1111 o1 C 1081 05 B 1018 34 A RING-SEAL A26x32 1541 23 A

1011 14 A PUMP-POWER STEERING 1471 01 A 1101 03 B 1064 09 A 1094 19 B

1011 15 A RAIL 1103 17 A 1116 14 B 1123 06 A 1095 19 B

1011 16 A RAIL-COMMON 1103 20 B 1123 03 B 1123 14 A 1541 19 B

1031 06 A 1103 20 C 1123 11 B 1123 20 A 1541 22 B




RING-SEAL A26x32 ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

RING-SEAL A26x32 1541 39 B RING-SNAP 62x2 1191 43 C SCREW-ADJUST 1042 04 B SCREW-HOLLOW M16x1.5 1063 19 B SCREW-PLUG M26x1.5 1541 42 C
1542 22 B RING-STOPPER 1011 05 A 1042 04 B 1541 29 B 1542 42 C

1996 10 B 1011 08 A 1042 06 B 1541 34 B SCREW-PLUG M30x1.5 1058 02 A

1018 29 C 1013 02 A 1041 13 C 1542 29 B 1058 03 B

1091 18 C 1014 09 A 1041 17 C 1542 34 B 1058 25 C

1996 10 C 1013 02 B 1042 04 C SCREW-HOLLOW M16x1.5x36 1064 19 A SCREW-PLUG M36x1.5 1011 15 C

1996 61 C 1014 10B SCREW-CONNECTING 1063 21 B SCREW-HOLLOW M8x1 1123 25 A SCREW-PLUG PT1/8 1011 20 A

RING-SEAL A26x34 1541 60 C RING-VALVE SEAT(EXHAUST) 1031 11 B 1094 18 B SCREW-PLUG 1011 26 A SCREW-SET 1111 15 C
1541 76 C RING-VALVE SEAT(INTAKE) 1031 10 B 1541 21 B 1055 07 A SEAL-MECHANICAL 1065 03 A

1541 77 C RING-WEAR 1023 04 A 1091 17 C 1011 158B 1066 03 B

1541 79 C 1023 04 B 1541 78 C 1013 08 B 1065 03 C

1542 60 C RING-WEAR(FRONT) 1023 04 C 1542 78 C 1051 06 B SEAL-OIL 1014 02 A

1542 76 C ROCKER ARM & SHAFT ASS'Y 1042 01 A SCREW-CONNECTION 1064 08 A 1154 06 B 1015 02 A

1542 77 C 1042 01 B 1541 10 A 1154 10 B 1996 05 A

1542 79 C 1042 01 B 1541 15 A 1274 34 B 1996 07 A

RING-SEAL A30x36 1058 03 A 1042 01 C 1095 18 B 1274 35B 1014 11 B
1058 04 B 1042 o1 C 1541 67 C 1011 25 C 1015 02 B

1541 32 B ROCKER ARM ASS'Y 1042 02 A 1542 67 C 1011 26 C 1996 13 B

1542 32 B 1042 03 A SCREW-HOLLOW 1018 29 A 1011 30 C 1996 14 B

1996 11 B 1042 02 B 1091 07 A 1011 39 C 1014 05 C

1056 09 C 1042 03 B 1123 11 A 1011 41 C 1015 02 C

1058 24 C 1042 03 B 1541 07 A 1011 50 C 1996 16 C

1996 11 C 1042 02 C 1014 17 B 1054 05 C 1996 17 C

RING-SEAL A32x38 1055 24 C 1042 03 C 1016 02 B 1055 06 C SEAL-VALVE STEAM 1041 07 A
1996 12 C ROCKER ARM 1042 03 C 1018 34 B 1056 08 C SEAL-VALVE STEM 1041 09 B

RING-SEAL A36x42 1011 18 C ROCKER ARM SHAFT ASS'Y 1042 04 A 1091 10B 1056 10 C 1996 22 B
1011 42 C 1042 08 B 1123 10 B 1056 14 C 1996 61 B

1996 13 C 1042 06 C 1123 15 B 1154 06 C 1041 10 C

RING-SEAL A8x14 1123 24 A ROD-CONNECTING 1024 01 A 1274 25 B 1154 10 C 1996 27 C
1996 31 A 1024 02 A 1541 38 B 1274 25 C 1996 67 C

1996 49 A 1024 02 B 1542 21 B 1541 43 C SEAT PLATE ASS'Y 1541 04 B

1123 14 B 1024 02 C 1016 05 C 1542 43 C 1542 04 B

1996 03 B 1541 16 C 1018 21 C SCREW-PLUG M12x1.5x20 1011 18 B 1541 29 C

1996 52 B 1542 16 C 1018 28 C SCREW-PLUG M14x1.5 1011 21 B 1542 29 C

1123 08 C ROD-PUSH 1043 02 A 1111 10 C 1116 16 B SEAT-VALVE 1031 04 C

1123 14 C 1043 02 B 1111 12 C 1011 28 C 1031 05 C

1996 03 C 1043 02 C 1123 10 C 1011 43 C SEAT-VALVE(EXHAUST) 1031 04 A

1996 59 C ROLLER 1065 20 C 1123 13 C 1116 16 C SEAT-VALVE(INTAKE) 1031 03 A

RING-SNAP 1042 13 B SCR MUFFLER ASS'Y 1151 01 A 1123 16 C SCREW-PLUG M16x1.5 1064 21 A SENSOR 1274 01 A
1025 06 C 1151 01 B 1123 38 C 1064 15 B 1274 02 A

1042 12 C 1152 01 B 1541 59 C 1065 15 B 1274 01 B

1541 25 C 1151 o1 C 1541 66 C 1063 03 C 1274 09 B

1542 25 C SCREEN-HEAT 1081 10 B 1541 74 C 1063 05 C 1274 01 C

RING-SNAP 24x1.2 1042 10 A 1081 11 B 1541 75 C SCREW-PLUG M22x1.5 1056 10 A 1274 10 C
RING-SNAP 40x1.75 1025 08 A 1081 14 C 1542 59 C 1056 06 B SENSOR, OIL 1274 14 A
RING-SNAP 55x2 1065 05 A 1091 25 C 1542 66 C SCREW-PLUG M26X1.5 1011 22 C SENSOR-BOOST 1274 16 A
1066 06 B SCREW-ADJUST 1042 13 A 1542 74 C 1011 23 C 1274 30 B

1065 06 C 1041 12 B 1542 75 C SCREW-PLUG M26x1.5 1056 17 B 1274 22 C

RING-SNAP 62x2 1191 28 C 1041 16 B SCREW-HOLLOW M12x1.5 1091 08 B 1095 18 B SENSOR-COMMON RAIL 1103 18 A




SENSOR-COMMON RAIL PRESSURE ~

= = AAHS = = AAHS = = AAHE = = AAHE = = N e
PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO. PART NAME KEY NO.

SENSOR-COMMON RAIL 1103 21 B SPACER 1542 73 C SPRING-VALVE 1041 04 B TURBO CHARGER ASS'Y 1091 01 C| WASHER-PLAIN 1191 15 C
1103 24 C 1561 10 C 1041 05 B UNION-BANJO 1064 17 A| WASHER-PLAIN 10.5 1055 13 A

SENSOR-EXHAUST GAS 1151 02 A SPACER-INJECTION PUMP 1274 03 A 1041 o4 C 1063 17 B 1082 21 B
1151 03 B 1274 04 A 1041 05 C UREA DOSING HEXA FILE 1154 02 B 1083 21 B

1152 03 B 1274 05 A 1041 06 C 1154 02 B 1541 14 B

1151 05 C 1274 06 A STAKE-INTAKE 1082 08 B 1154 02 C 1542 14 B

SENSOR-OIL 1274 19 B 1274 07 A 1083 08 B UREA SUPPLY MODULE 1154 01 B 1055 20 C
1274 19 C 1274 08 A STARTER 1262 01 A 1154 01 C 1056 24 C

SENSOR-TEMP 1274 17 A 1274 09 A 1262 01 B V-BELT 1191 28 A 1082 18 C
1274 37 B 1274 02 B 1262 01 C 1958 03 B 1082 18 C

1274 26 C 1274 03 B STRAINER 1058 14 B 1065 26 C 1111 o7 C

SENSOR-UREA 1152 04 B 1274 04 B 1058 14 C | VALVE 1041 01 A| WASHER-PLAIN 12 1014 07 A
SENSOR-WATER 1274 12 A 1274 05 B SUPPORT-ALTERNATOR 1191 14 A 1041 02 A 1191 07 B
1274 29 B 1274 06 B 1191 13 B 1055 04 A| WASHER-PLAIN 17 1191 33 C

1274 32 B 1274 07 B 1191 18 C 1041 01 B 1191 48 C

1274 21 C 1274 08 B 1191 20 C 1041 02 B WASHER-PLAIN 8.4 1056 26 B

1274 24 C 1274 10B SWITCH 1262 03 A 1041 o1 C 1058 18 B

SEPERATOR-WATER 1125 10 A 1274 11 B TAPPET-VALVE 1043 01 A 1041 02 C 1064 09 B
SERVICE KIT-UREA FILTER 1154 04 B 1274 12 B 1043 01 B VALVE SPRING ASS'Y 1041 03 B 1065 09 B
1154 04 C 1274 13 B 1043 01 C 1041 03 C 1082 12 B

SHAFT-CAM 1044 01 A 1274 14 B THERMOSTAT 1064 01 B VALVE-CHECK 1018 26 A 1083 12 B
1044 01 B 1274 15 8B 1065 01 B 1014 16 B 1014 19 C

1044 02 C 1274 16 B 1064 01 C 1018 30 B 1055 16 C

SHAFT-CRANK 1021 01 A 1274 02 C 1064 01 C 1018 19 C 1056 07 C
1021 01 B 1274 03 C 1922 02 C | VALVE-PRESSURELIMITING 1103 19 A 1058 19 C

1021 02 C 1274 04 C | THERMOSTAT ASS'Y 1064 04 A 1103 22 B 1064 11 C

1541 07 C 1274 05 C | THRUST-BEARING SET 1021 09 C 1103 21 C 1541 52 C

1542 07 C 1274 06 C | TIA-CABLE 1019 24 B WASHER 1026 02 A 1542 52 C

SOLENOID ASS'Y 1561 02 C 1274 07 C 1018 24 C 1041 05 A 1922 07 C
1561 05 C 1274 08 C | TOP OVERHAUL GASKETKIT 1996 34 A 1042 09 A| WASHER-PLAIN 10.5 1125 14 A

SPACER 1018 30 A 1274 11 C| TUBE 1123 30 A 1018 35 B WASHER-SPRING 1016 09 C
1081 07 A 1274 12 C 1123 32 A 1023 05 B 1065 22 C

1191 18 A 1274 13 C 1123 24 B 1041 07 B 1541 36 C

1018 38 B 1274 14 C 1123 24 B 1042 12 B 1542 36 C

1019 04 B 1274 15 C 1123 31 B 1056 05 B WASHER-SPRING A10 1055 12 A

1081 06 B 1274 16 C 1123 31 B 1041 08 C 1111 08 A

1091 18 B 1274 17 C 1123 35 B 1042 11 C 1082 20 B

1191 20 B SPRING 1055 05 A 1123 25 C 1111 13 C 1083 20 B

1274 17 B 1056 16 B 1123 28 C 1191 54 C 1541 13 B

1561 03 B 1054 04 C 1123 31 C | WASHER 8.4 1056 28 A 1542 13 B

1958 01 B SPRING FLAT-JAKE BRAKE 1561 03 C 1123 34 C 1058 14 A 1055 19 C

1014 17 C 1561 06 C | TUBE-GUIDE 1058 07 A 1291 06 A 1056 23 C

1018 22 C SPRING-COMPRESSION 1051 05 B 1058 11 B 1291 13 A 1082 19 C

1103 25 C SPRING-COMPRESSOR 1042 08 A 1058 11 C [ WASHER-LOCK 1472 06 C 1082 19 C

1191 26 C 1042 11 B TUBE-INJECTION NOZZLE 1031 08 A | WASHER-PLAIN 1191 10 A 1082 21 C

1191 29 C 1056 04 B 1031 07 B 1191 21 A 1111 06 C

1191 41 C 1042 10 C 1031 08 C 1191 25 A 1250 11 C

1191 44 C 1055 10 C | TURBO CHARGER ASS'Y 1091 01 A 1191 11 B 1262 04 C

1541 73 C SPRING-VALVE 1041 03 A 1091 01 B 1191 22 B 1541 14 C




WASHER-SPRING A10 ~

= = AAHS = = AAHS
PART NAME KEY NO. PART NAME KEY NO.
WASHER-SPRING A10 1542 14 C| WASHER-SPRING A8 1055 15 C
WASHER-SPRING A12 1014 06 A 1201 13 C
1191 08 B 1292 13 C
WASHER-SPRING A14 1191 09 A 1541 51 C
1191 22 A 1542 51 C
1191 26 A WASHER-THRUST 1044 03 A
1191 10B 1045 05 A
1191 21 B 1045 09 A
1192 05 B 1021 11 B
1065 18 C 1044 02 B
1191 16 C 1045 07 B
1191 30 C 1045 11 B
1191 45 C 1113 03 B
1192 03 C 1014 06 C
1192 09 C| WATER PUMP ASS'Y 1065 01 A
1201 11 C 1066 01 B
1292 11 C 1065 01 C
WASHER-SPRING A16 1415 07 A WATER SEPERATOR 1125 08 B
1415 10 A 1250 08 C
1415 07 B WEIGHT-COUNTER 1021 03 C
1081 12 C| WIRE-ELECTRIC 1291 01 A
1191 34 C 1291 04 A
1191 49 C 1291 09 A
1191 83 C 1201 02 B
1415 14 C 1201 04 B
1415 17 C 1291 06 B
WASHER-SPRING A18 1542 56 C 1201 07 B
WASHER-SPRING A20 1191 10 C 1201 08 B
WASHER-SPRING A6 1056 22 A 1292 02 B
1116 13 A 1292 06 B
1011 25 B 1292 07 B
1116 08 B 1201 01 C
1056 13 C 1291 02 C
1116 08 C 1291 05 C
WASHER-SPRING A8 1042 12 A 1291 06 C
1056 29 A 1291 09 C
1091 19 A 1292 01 C
1291 07 A 1292 02 C
1291 11 A 1292 05 C
1291 14 A 1292 06 C
1042 16 B
1056 25 B
1064 08 B
1065 08 B
1082 11 B
1083 11 B
1091 16 B
1103 27 B
C

1042

16




DLOG6S

1011

1012

1013

1014

1015

1018

1021

1022

1023

1024

1025

1026

o
MBI 2=

CYLINDER BLOCK

Al abo|u
CYLINDER LINER

Etol 2 7|of #Ho| 2~
TIMING GEAR CASE

z2j08 593
FLYWHEEL HOUSING
2 Al

OIL SEAL

=22/
BREATHER

I3 MZE
CRANK SHAFT

sho|=af el By
VIBRATION DAMPER

z2jo/g
FLYWHEEL

24y 2=

CONNECTION ROD
oAE

PISTON

Y3 AIZE Z2|

CRANK SHAFT PULLEY

dei 3=
1031 CYLINDER HEAD

ARIC] B = A
1034 CYLINDER HEAD COVER
HH =
2 o
VALVE

=5
1042 o5cker ARM

1041

o}
=

We g &% 2E
1043 VALVE TAPPER & PUSH ROD

HMNEE
1044 CAM SHAFT

2 AFZE 7|of
1045 CAM SHAFT GEAR

2o gz
1051 OIL PUMP

oo e
1055 OIL FILTER

2 23
1056 OIL COOLER

2w
1058 OIL PAN

MNEAE
1064 T iermosTAT

1065

1081

1082

1091

1094

1101

1103

1111

1113

1116

1123

1125

SlE BT

WATER PUMP
87| of | E=
EXHAUST MANIFOLD
27| fsc
INTAKE MANIFOLD
B2 ApH

TURBO CHARGER
g2

INTAKE STAKE
olsE| LS
INJECTION NOZZLE
el=|4 mjo| =
INJECTION PIPE
oIzl B
INJECTION PUMP
el H= =ajo|=
INJECTION PUMP DRIVE GEAR
ol HES
ENGINE CONTROL
¢iZ mjo|z

FUEL PIPE

olz Zrf

FUEL FILTER




DLOG6S

HE2 7| E
1151 MUFFLER 1996 KIT

=N 25
1153 posinG mobuLe

MEzfo] 28§
1154 SUPPLY MODULE

S EJ

e 0|5 o2d
1191 ALTERNATOR MOUNTING

elzg £3
1192 | \rrinG Hook

A EHE
1262 STARTER

Z2|5|E
1268 PREHEATER

A 529 A
1274 SENSOR & SWITCH

2400 S| &
1291 \yre HARNESS

ol ojeg
1415 ENGINE MOUNTING

a}9) AEjof2 E=
1471 POWER STEERING PUMP

oflof &2l
1541 AIR COMPRESSOR




[RIAIHE] KEY NO

PART NAME

Fig. 1011 A:EQTBA z = m 2
MR g . s o
> B:EQTBB 8 Alel [T TTT] REMARKS
CYLINDER BLOCK PART NO. EXCLUSIVE
[01]

o
s5-deaigf

65.01101-6092A

o
=5-4gg

65.01101-0056A

5.

o

1105-6005B

[04]
-t o1
65.01105-1051B

[05]
Y-2EH

65.91710-0001

[06]
74t of 2
65.01105-6006B

-t of 2
65.01105-1052B

[08]

-~ EH

65.91710-0001

091
g2t 2e-z=
65.90020-0066A

247 NZE

65.04410-0021A
[11]

24-1 ANZE

65.04410-0022

[12]
281-30]
65.90302-0009

[13]
=2{1-30
65.90302-0042

[14]
281-30{
65.90302-0034

[15]
=2{1-30
65.90302-0041

BLOCK-CYLINDER

BLOCK-CYLINDER

CAP-BEARING

CAP-BEARING

RING-STOPPER

CAP-BEARING

CAP-BEARING

RING-STOPPER

BOLT-COLLARED HEX.

BUSH-CAM SHAFT

BUSH-CAM SHAFT

PLUG-CORE

PLUG-CORE

PLUG-CORE

PLUG-CORE

DL06S




[RIAIHE] KEY NO

I
=

PART NAME

& i for

CYLINDER BLOCK

i

)
>
=)
=
=
SIE

Al TTTTT]

H| e

REMARKS

EXCLUSIVE

[16]
=2{1-30
65.91606-0041

117]

=2_AE|
=2 —=

06.31641-0618

2 Axmzlo| &

65.01601-5020

[19]
22X WE oy
65.05401-5031

[20]
235 =80
65.90320-0022

[21]
AVAI
65.91001-0013

[22]
Y-270l¢
65.05401-5002G

[23]
=

(=}

=

06.56021-0102
[24]

E-cted

06.22022-1063

[25]
7ul-20] &
65.91605-0002

[26]
A3R-Z80
65.90310-0134

X X

PLUG-CORE

BALL-STEEL

OIL SPRAY NOZZLE ASS'Y

RELIEF VALVE ASS'Y

SCREW-PLUG PT1/8

AV-SEAL

RELIEF VALVE ASS'Y

O-RING

PIN-DOWEL 8M6x24

COVER-CORE HOLE

SCREW-PLUG

DL06S




abswN

; [XIAHE] KEY NO[ & =] PART NAME Fig. 1012
Fig. 1012 L SUFF IX A:EQTBA s = g
Mgt 2ol - A SUFFIX £ H| ini AS
CYLIN B:EQTBB T[S o I Y I I I I REMARKS
DER LINER . Af & ZF 71 EXCLUSIVE
[01]
2ol L{-A 2l LINER-CYLINDER
65.01201-0075A | X X 6
[02]
2ol L{-Al 2l LINER-CYLINDER G
65.01201-0076 | X X 1
[03]
2ol L{-A 2l LINER-CYLINDER G
65.01201-0077 | X X 1
[04]
2ol L{-Al 2l LINER-CYLINDER G
65.01201-0078 | X X 1
[05]
2ol L{-A 2l LINER-CYLINDER G
65.01201-0079 | X X 1

DLO06S




. [RAHE] KEY NO| = =] PART NAME Fig. 1013
Fig. 1013 L SUFFIX A:EQTBA s = = g
Efol2y 7[of Alo|A ¥ E o e . - "
— : = AlB B
TIMING GEAR CASE B:EQTBB 8 pART NO Bl [ [[] Iﬁlglil | REMARKS
[01]
7Hlo|A-Eto|Y 7|0 CASE-TIMING GEAR
65.01304-0036A | X X 1
[02]
-AEH RING-STOPPER
65.91710-0016 | X X 2
[03]
et/ GASKET
65.01903-0034 | X X 1
[04]
|2t 2E BOLT-HEX. M10x25
65.90020-0063B | X X 3

05
g2t BE-gc
65.90020-0080

[06]
Of & E{
65.98130-0241

[07]
22T W oly

65.05401-5032A
[08]

o g
2

65.96501-0074

X X

=2

X X

BOLT-COLLARED HEX.

ADAPTER

RELIEF VALVE ASS'Y

O-RING

DL06S




[ SUFFIx [XIAHB] KEY NO| & ] PART_NAME Fig. 1014

Fig. 1014 A:EQTBA
_ ’ = SUFFIX % AS
Zaj0|g 52y A & o +5 EUARRS

G i jor

FLYWHEEL HOUSING PART NO. SEEEEE lA;lglila EXCLUSIVE

)
st y-Eotol& HOUSING-FLYWHEEL
65.01401-0269A | X X 1

[02]
Alel-22l SEAL-OIL
65.01510-0040 | X X 1

03]
= GASKET
65.01904-0032 X X 1

[04]
7t 2E-ZE 5 BOLT-COLLARED HEX.
65.90020-0100 | X X 9

[05]
g7t 2E BOLT-HEX.
06.01494-2326 | X X 1

[06]
Azl oy WASHER-SPRING A12
06.16731-6109 | X X 1

107]
o 2N WASHER-PLAIN 12
06.15010-4313 X X 1

[08]
2 2EE-ZYE BOLT-COLLARED HEX.
65.90020-0105 | X X 7

[09]
2-AE RING-STOPPER
65.91710-0009 | X X 2

[10]
7{ei-Eto|dy =l
65.01414-0004A

m
> Mfoh

COVER-TIMING POINT HOLE

x

[11]
=e ojuzg| BOLT ASS'Y M8x16
06.01923-3111 | X X 2

DL06S




Fig. 1015 [ SUFF IX

23 Al
OIL SEAL

A:EQTBA

B:EQTBB

[XKIA[MS] KEY NO

= Y

PART NAME

Fig. 1015

= ¢

PART NO.

o jor

SUFFIX

Alsl T T 11T

[ |
REEN]

* ST

¥ REMARKS

AS

EXCLUSIVE

CYLINDER BLOCK

[01]
EH-22 Al
65.01501-5003A

[02]
Ald-22
65.01510-0157

[03]
=
65.01905-0009

[04]
ZE ojd =2
06.01923-3116

X X

X X

X X

X X

HOLDER-OIL SEAL

SEAL-OIL

GASKET

BOLT ASS'Y M8x28

DL06S



Fig- 1018
=2l
BREATHER

| SUFFIX

A:EQTBA

B:EQTBB

o o

[RIAHE] KEY NO

= Y

PART NAME

Fig. 1018

= ¢

PART NO.

SUFFIX

Al LT TTT]

=~
%=

i

M 1

REMARKS

AS

=

|
A&

EXCLUSIVE

INTAKE
MANIFOLD

INTAKE
MANIFOLD

37
35
)
3
17\‘§/ (‘}, 36
CYLINDER HEAD
COVER

11

stea-ac]
65.01801-5045

[02]
Zej-2e|
65.01804-7005

03]
sapi-sa|g of
65.01840-0023

65.96301-0533
[09]

= =
SE-3A

65.97402-0042

[10]
SA-2iH
65.96301-0551

[11]
FA-2H
65.96301-0534

[12]

= -5
28-54

65.97402-0042

[13]
FA-2H
65.96301-0532A

[14]
mlo| Z-E=eH
65.97401-5019

[15]
=E ojd =2

06.01923-3111

[18]
SA-BH
65.96301-0536

X X

HOUSING-BREATHER

FILTER-BREATHER

BRACKET-BREATHER PIPE

HEX. BOLT ASS'Y M8x25

HOSE-RUBBER

CLIP-HOSE

HOSE-RUBBER

HOSE-RUBBER

CLIP-HOSE

HOSE-RUBBER

CLIP-PIPE

BOLT ASS'Y M8x16

CLIP-HOSE

CLIP-HOSE

HOSE-RUBBER

DL06S




| SUFFIX

Fig- 1018
=alH
BREATHER

A:EQTBA

B:EQTBB

o o

[RIAHE] KEY NO

= Y

PART NAME

Fig. 1018

= ¢

PART NO.

SUFFIX

Al LT TTT]

=~
%=

i

H| I

REMARKS

AS

=

|
A&

EXCLUSIVE

INTAKE
MANIFOLD

37
35
)
3
17\‘§/ (‘}, 36
CYLINDER HEAD
COVER

INTAKE

MANIFOLD 14

11
15

[19]

=2 S
28-3A

65.97402-0025

[20]
T}o| Z-= 2
65.01802-5048

2= oy gel

06.01923-3114

2&-mo|z

65.97401-5019
[23]

ZE ojd =2

06.01923-3111

[24]
S22
65.96301-0537

[25]

= -5
ZE-3A

65.97402-0023
[26]

PR
65.01816-5002

[27]
SA-2iH
65.96301-0535

[28]

= =
SE-3A

65.97402-0015
[29]

AAF-F22

65.98150-0054

[301]
20| A
65.90710-0250A

31]
g-Al2l

06.56190-0706

[32]
To| Z-E= 20
65.01802-5047
[33]
O HE
65.98130-0202

CLIP-HOSE

PIPE-BREATHER

BOLT ASS'Y M8x22

CLIP-PIPE

BOLT ASS'Y M8x16

HOSE-RUBBER

CLIP-HOSE

VALVE-CHECK

HOSE-RUBBER

CLIP-HOSE

SCREW-HOLLOW

SPACER

RING-SEAL A14x20

PIPE-BREATHER

ADAPTER

DL06S




Fig. 1018 LSUFEIX A:EQTBA el 0B = AL IAE ne- 1028
.'='E|E‘| HEQ o = ow SUFFIX e T | AS
= : o - AlB ki REMARKS
BREATHER B EQTBE PART NO. AR lx,! gl _’._l 2 EXCLUSIVE

134]
2-AlY RING-SEAL A14x20
06.56190-0706 | X X 1
[35]
sea-=22H HOUSING-BREATHER
65.01801-5043A | X X 1
37 [36]
35 e 2 O-RING
! 65.96501-0033B | X X 1
3
INTAKE [37]
MANIFOLD 17 (‘}/36 2E oM ez BOLT ASS'Y M8x16
06.01923-3111 | X X 3
CYLINDER HEAD
[38]
B E-ElM BAND-TENSION
65.97460-0008 | X X 1

INTAKE
MANIFOLD

15

DL06S




i [XIAHE] KEY NO[ & 2 i
Fig. 1021 [ SUFE IX A EQTEA R ] 2 Z PART_NAVE Fig. 1021
ay3 AzE 8 = oo on |SUFF'X B I AS
—— . AlB S
CRANK SHAFT B:EQTBB 4 DART NO. [ | IA/I él la | REMARKS
[01]
AFZE-I™¥3 SHAFT-CRANK
65.02101-0069A | X X 1
. 102]
o-cted PIN-DOWEL 8M6X45
06.22022-1018 X X 1
(03]
7|0{-3™¥83 APZE GEAR-CRANK SHAFT
65.02115-0016 | X X 1
[04]
Hl o g-of ol BEARING-MAIN
65.01110-6140A | X X 7
[05]
HOE-AHAE BEARING-THRUST
65.01150-6008 | X X 2

DLO06S




- SUFF IX T o] &3 PART NAVE Fig. 1022
Flg.ill_:)ozlzlr}”oIM . A:EQTBA < = u SUFFIX = T =
SATION | : " AlB 2| =
VIBRATION DAMPER B :EQTBB 8| DART NO. el [ [ [] |A/|g|ila L REMARKS

65.02201-0002
[02]

o
|7t 5E

[01]
B H-sfo| =& o M

X X

65.90020-0062B | X X

DAMPER-VIBRATION

BOLT-HEX. M10x20

DL06S



. [X[AIHE] KEY NO[ = =] PART NAME Fig. 1023
Fig. 1023 e A-EQTBA . ’ SUFF X - T e
£H Z U T al
Eal_olg = 2 a
= . o AlB g REMARKS
FLYWHEEL B EQTBB PART NO l l l l l l |A/| gl i|= 2 EXCLUSIVE
[01]
Zajo|& FLYWHEEL
65.02301-5326 X X 1
[02]
Ezjol& FLYWHEEL B
65.02301-0328 | X X 1
J|0{-AEHE GEAR-STARTER RING B
65.02310-0013 X X 1
[04]
] RING-WEAR
65.02130-0004 | X X 1
[05
S2t 2E-ZE= BOLT-COLLARED HEX.
65.90020-0140A | X X 8
[06]
Holg-= BEARING-BALL
65.93410-0048 | X X 1

DL06S




Fig. 1024
zuy ==
CONNECTION ROD

| SUFFIX

A:EQTBA
B:EQTBB

[XKIA[MS] KEY NO

= Y

Fig. 1024

0 i fo

= ¢

PART NO.

SUFFIX

Alsl TTTTT]

PART NAME

- I:II o
g REMARKS

AS

[ |
REEN]

EXCLUSIVE

fo1]
27y
65.02401-6035
[02]
zc-7iyy
65.02401-0019B

=]
w4-714Y 2=
6

7
5.02405-0013

zE-7iuy 2=

65.02411-0009

65.02410-0040

[06]
Holg-zi4g =2
65.02410-0050

[05]
Mgl 7y 2=

In

n

x
x

x
x

ROD-CONNECTING

ROD-CONNECTING

BUSH-CONNECTING ROD

BOLT-CONNECTING ROD

BEARING-CONNECTING ROD

BEARING-CONNECTING ROD

DL06S




[ SUFF1X [RAEE] KeY NO| = E] PART_NAVE Fig. 1025

Fig. 1025 A:EQTBA
mAE & o T i NS "

0 i fo

B:EQTBB Al TTTTTTT]
PISTON PART NO. A & = A EXCLUSIVE

mAE PISTON
65.02501-0425 | X X 6

[02]
T AE PISTON
65.02501-0426 | X X 1

03]
IAE PISTON
65.02501-0427 X X 1

[04]
g-uArE RING-PISTON
65.02503-0132A | X X 6

[05]
2_IAE RING-PISTON
65.02503-0133A | X X 6

[06]
g-nAaE RING-PISTON
65.02503-0134 | X X 6

_[o7]
H-mAs PIN-PISTON
65.02502-0017A | X X 6

[08]
2-AH RING-SNAP 40x1.75
06.29020-0125 | X X 12

DL06S




i AMHS] KEY N[ &= 2 i
Fig. 1026 L SUFFIX A EQTEA P EEE = SﬁFFIX . AR | Fig. 102(1 _
23 NzZe Za | - 3= T
CRANK SHAFT PULLEY B:EQTBB 8| bART M. CEEEE IA/I gl Ja gl REMARKS
__Toq]
Ez-VH E PULLEY-V BELT
65.02601-0244 | X X 1
[02]
2kA WASHER
65.90701-0099 X X 1
SE-27 5= BOLT-SOCKET HEAD M14x70
06.02106-0723 X X 8

DL06S



; [RIAIHE] KEY NO| & | i
Fig. 1031 [ SUFF IX A:EQTBA . s = PART_NAWE Fig. 1031
g as S E ¥ RETTILITTTe s -
= = B:EQTBB 8 n Als k] REMARKS
CYLINDER HEAD PART NO. 2 & = 2 EUSIE
_fo1
5 =-Algih HEAD-CYLINDER
65.03101-6090F | X X 1
__[o2]
5| =-algin HEAD-CYLINDER
65.03101-1068C | X X 1
o3
A E-HE(F7]) SEAT-VALVE(INTAKE) B
1 65.03203-1062 | X X 12
[04]
AE-HE(8)7]) SEAT-VALVE(EXHAUST) B
65.03203-1063 | X X 12
[05]
Jlo|=-e GUIDE-VALVE B
65.03201-1016B | X X 24
__[o6]
Z2{3-30] PLUG-CORE
65.90302-0048 | X X 10
[071
Ze{3-30f PLUG-CORE
65.90302-0029 | X X 21
[08]
FE-QMM L F TUBE-INJECTION NOZZLE
65.03205-0006A | X X 6
[09]
2 2 O-RING
65.96501-0088 | X X 6
_ [10]
= PIN
65.91030-0005 [ X X 2
[111
72 EE-Z2ig BOLT-COLLARED DUO.
65.90021-0009 | X X 26
[12]
=E AgC BOLT-STUD
65.90201-0134 | X X 24
[13]
JtAN-MEH 3= GASKET-CYLINDER HEAD
65.03901-0071 | X X 1
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Fig. 1034 [ SUFF IX A EQTEA | E T e PART NAVE Fig. 1034
A BE HH ’ o E SUFFIX e H| il AS
CYLINDER HE B:EQTBB 4 Al [T TTTTTT [#]® REMARKS

AD COVER PART NO. N B =  DUBIE

[o1] .
Fim-A2lH 3 g COVER-CYLINDER HEAD
65.03401-5010B | X X 1

[02]
|2t 2E-ZeE= BOLT-COLLARED HEX.
65.90020-0109 | X X 14

[03]
JAZ-MEH FE A GASKET-CYLINDER HEAD COVER
65.03905-0037A | X X 1

[04]
Zt2Z-MEIH § = 7 GASKET-CYLINDER HEAD COVER
65.03905-5002 | X X 14

[05]
it -2lE{ O E COVER-INTERMEDIATE
65.03402-0009 | X X 1

[06]
Zt2Z-MEH = GASKET-CYLINDER HEAD COVER
65.03905-0041 | X X 1

[07]
|2t 2E-Ze= BOLT-COLLARED HEX.
65.90020-0138 | X X 16

[08]
292 e Y ojdge OIL FILLER CAP ASS'Y
65.01810-5011 | X X 1
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L SUFF1X [RAEE] KeY NO| = E] PART_NAVE Fig. 1041

Fig. :
g ;0:.'1 A:EQTBA = o SUFFIX = o - o
— B:EQTBB ki REMARKS

o i jor

Alsl [ [T []]
VALVE PART NO. Al & = 7 EXCLUSIVE

[01]
We VALVE
65.04101-0065B | X X 12

[02]
e VALVE
65.04101-0066B | X X 12

[03]
Amg-le SPRING-VALVE
65.04102-0024 | X X 24

Eefo|E-lE A

65.04103-0018

05
S’—N[ ] WASHER

65.90701-0098 | X X 24

PLATE-VALVE SPRING

I
o

24

[06]
HE-HE COTTER-VALVE
65.04104-0009 | X X 48

S~ o ©
» o o

Cr—ormer

[07]
Ad-ge Ag SEAL-VALVE STEAM
65.04902-0016 | X X 24

w

[08]
ELE CALIPER
65.04130-0009A | X X 6

[09]
22| CALIPER
65.04130-0011 | X X 6

O—gremer

EXHAUST INTAKE
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Fig. 1042 [ SUFF IX A EOTEA i EEE G S e PART_NAVE Fig. 1042
=51 o HEQ - E SUFF X | %= | i} AS
=71 o B EQTBB u Al [T T T T |= REMARKS
ROCKER ARM PART NO. B = H  DOE

[01]
E7 & & MZE ofd &2 ROCKER ARM & SHAFT ASS'Y
65.04200-6038D | X X 2

[02]
£ & odEe ROCKER ARM ASS'Y
65.04201-5042C | X X 3

[03]
71 & ofdEa] ROCKER ARM ASS'Y
65.04201-5043C | X X 3

[04]
71 & AIZE oMl sz ROCKER ARM SHAFT ASS'Y
65.04203-5020A | X X 1

[05]
22pPl-87 ¢ BRACKET-ROCKER ARM
65.04202-0033 | X X 1

[06]
BEpl-87 & BRACKET-ROCKER ARM
65.04202-0034 | X X 1

[07]
2epl-87 o BRACKET-ROCKER ARM
65.04202-0035 | X X 2

[08]
2o-FoM SPRING-COMPRESSOR
65.97601-0124 | X X 3

[09]
2bM WASHER
65.90701-0136B | X X 6

[10]
2-A RING-SNAP 24x1.2
06.29010-0120 | X X 2

[11]
|2t 2E-Z L BOLT-SOCKET HEAD
65.90030-0018 | X X 1

[12]
2= okM WASHER-SPRING A8
06.16110-0106 | X X 1

[13]
AJF-O{MHAE SCREW-ADJUST
65.04205-0014 | X X 6

[14]
S7 HE NUT-HEX. M10x1.0
65.90501-0003 | X X 6

[15]
H-0|MAE A3R CAP-ADJUST SCREW
65.04209-5002 | X X 3
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) AAHS] KEY NO| E g i
Fig. 1042 LSUFFix A:EQTBA N = SﬁFFIX APART e R 2042
=5| o B EQTEE 328 GRIITIIITIIe Roweics, N
ROCKER ARM ' PART NO X B = 2 BOUSIE
161
H-0|HAE A7 CAP-ADJUST SCREW
65.04209-0006 X X 3
g2t 2E-zE BOLT-COLLARED HEX.
65.90020-0120 X X 8
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Fig. 1043 LSUFFIX - EOTEA AT 2 PART NANE Fig. 1043
gu E'E'I nAl 2c -EQ & % Hy SUFFIX %= HI i AS
= T = . = =
VALVE TAPPER & PUSH ROD B:EQTBB 8 ot LALELL LT IA/I él la ixaw/vs REMARKS
EfEl-H = TAPPET-VALVE
65.04301-5003C | X X 12
[02]
2E-E 4 ROD-PUSH
65.04302-5015 X X 12

1(1]
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. [RIAHE] KEY NO| = =] PART NAME Fig. 1044
Fig. 1044 LSUFFIX A:EQTBA s = g
;é AI:EE 2 % 1y SUFFIX | = HI i AS
== . A = A|B Ei
CAM SHAFT B:EQTBB PART NO. [e] [ [ [] IA/I ; il L - REMARKS
[01]
APZE-M SHAFT-CAM
65.04401-0046 | X X 1
[02]
H-cted PIN-DOWEL 8M6X36
06.22022-1016 | X X 1
[03]
QtM-ABHAE WASHER-THRUST
65.90720-0032 | X X 1
[04]
=2E od =zl BOLT ASS'Y M6x16
06.01913-2911 | X X 2
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; [XA/HE] KEY NO| & o i
Fig. 1045 [ SUFF1X A:EOTBA R B} E Z] PART_NANE Fig. 1045
2 Mze ool f B8 GETTITIIITlie e -
=T B:EQTBB 4 AlB ki REMARKS
CAM SHAFT GEAR PART NO. B =H  DOE

[01]
7101-¢ AFZE GEAR-CAM SHAFT
65.04501-0017 | X X 1

[02]
87t 2E-Z BOLT-COLLARED HEX.
65.90020-0117 | X X 4

[03]
J|0]-o}0| & IDLE GEAR ASS'Y
65.04505-5018 | X X 1
_[04]
-oto|E 7]0] PIN-IDLE GEAR
65.04506-0016 | X X 1

[05]
OtM-ABHAE WASHER-THRUST
65.90720-0034B | X X 1

[06]
82t 2E-Z BOLT-COLLARED HEX.
65.90020-0118 | X X 3

[07] -
|of-QlHMM HE =2jol= GEAR-INJECTION PUMP DRIVE
65.11301-5002 | X X 2
_[08]
H-oto|E 7]0f PIN-IDLE GEAR
65.04506-0015 | X X 2

[09]
QtM-AHAE WASHER-THRUST
65.90720-0033A | X X 1

[10]
82t 2E-Z BOLT-COLLARED HEX.
65.90020-0118 | X X 1

[11]
57+ 2E-Ze| BOLT-COLLARED HEX.
65.90020-0119 | X X 1
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. S| [XIAHE] KEY NO | & =] PART NAM ig.
Fig. 1051 [ SUFF1X A EQTEA R z E Fig. 1051
goal EE £ % H._‘I SUFFIX | HI il AS
OIL PUMP B:EQTBB 8 pmrrno, LRELITTITTLT 7] REMARKS
. AL B E A EXCLUSIVE

[01]
Qo Hm oM Zg| OIL PUMP ASS'Y
65.05100-6063A | X X 1
St A-22 HIx HOUSING-OIL PUMP
65.05102-0030 | X X 1
Jj0j-Rel I GEAR-OIL PUMP
65.05104-0023 | X X 1

041
Jlo-2Y H= GEAR-OIL PUMP
65.05104-0022 | X X 1

[os]
Jloj-22 Bz cajo|= GEAR-OIL PUMP DRIVE
65.05201-0016 | X X 1
— [o8]
m-cted PIN-DOWEL 6M6X10
06.22022-0907 | X X 1
-2y H= COVER-OIL PUMP
65.05103-0034 | X X 1

[08]
=E ojM2g| BOLT ASS'Y M8x22
06.01913-3114 | X X a4
~ - [09]
m-cley PIN-DOWEL 6M6X14
06.22022-0909 | X X 2

[10]
872t 2E-Ze BOLT-COLLARED HEX.
65.90020-0085 | X X 2
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[ SUFFIx [AIAHE] KEY NO| E Z PART_NAME Fig. 1055

Fig- 1055 A:EQTBA
oo me E SUFFIX = j | inl AS
mk REMARKS

o i jor

B:EQTBB

OIL FILTER PART NO. SEONEEE |/(/|§|_’._1Zl EXCLUSIVE

_jo11
LE-2y FILTER-OIL
65.05501-7089A | X X 1

[02]
7IEeX|-2¢ dF CARTRIDGE-OIL FILTER
65.05510-5032A | X X 1

~[o3]
e mE HEAD-OIL FILTER
65.05503-5056 | X X 1

[04]
We VALVE
65.05518-0006 | X X 1

[0s]
Az SPRING
65.97601-0075 X X 1

[06]
2-Ald RING-SEAL A26x31
06.56190-0726 | X X 1

[07]
., A37-22{1 SCREW-PLUG
: | ‘ 65.90310-0065 | X X 1

[08]
gapl-29 2 BRACKET-OIL FILTER
65.05540-0022 | X X 1

CYLINDER BLOCK : [09]
|2t 2E BOLT-HEX. M10x60
06.01493-4211 | X X 2

[10]
2t = BOLT-HEX. M10x75
6.01493-4214 | X X 1

O_ﬂo

s 2E BOLT-HEX. M10x85

[
A=2l ot WASHER-SPRING A10
06.16731-2108 | X X 4

113]
o M WASHER-PLAIN 10.5
06.15030-0514 X X 4

[14]
s ofues BOLT A'SSY M10x40
06.01913-3219 | X X 3

[15]
glo|Z-2¢! PIPE-OIL
65.05701-5714 | X X 1

DL06S




; AAHE] KEY NO| &= o i
Fig. 1055 [ SUFF IX A EQTEA A ] z Z] PART NAVE Fig. 1055
2o g = I SUFF IX i} ES | inl AS
OIL FILTER B:EQTBB 8 pmrno. LRELITTITTLT 1#]® REMARKS
AP & E= A EXCLUSIVE
[16]
ool Z-2 PIPE-OIL
65.05701-5713 | X X 1
[17]
=S GASKET
65.05903A0001 | X X 4
Z2E ojd =zl BOLT ASS'Y M8x22
06.01913-3114 | X X 8

CYLINDER BLOCK
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; [XIAlHE] KEY NO| & o i
Fig. 1056 [ SUFF IX A:EOTBA . 3 E Z] PART NAWE Fig. 1056
2o =7 " E SUFFIX | % H| inl AS
= — r=
OIL COOLER B:EQTBB 8 pmrno. ALLTLTTTTT[1%]® REMARKS
. AL & E A EXCLUSIVE

0
2 23 ofd szl OIL COOLER ASS'Y
65.05601-7079B | X X 1
o2 o
5ted-2d HE HOUSING-OIL COOLER
65.05604-0030A | X X 1

[03]
deHE-2 Zg ELEMENT-OIL COOLER
65.05606-5032A | X X 1

[04]
ZtaZ-29 27 GASKET-OIL COOLER
65.05902-0022 | X X 2

[05]
ZE od =zl BOLT ASS'Y M8x40
06.01923-3119 | X X 6

[101_
A3R7-Z80 SCREW-PLUG M22x1.5
65.54109-0005A | X X 1

[18]
E7X| FLANGE
65.05607-5003 | X X 1

[19] _
7taZ1-29 GASKET-OIL FILTER
65.05901-0031 [ X X 1

[20]
Jlo|E-2H EZ2 GUIDER-WATER FLOW
65.05610-0007A | X X 1

211
2E-27 3= BOLT-SOCKET HEAD
06.02097-8306 | X X 2

[22]
2= okM WASHER-SPRING A6
06.16731-2105 | X X 2

[23]
Jta-29 27 GASKET-OIL COOLER
65.05902-0023 | X X 1

[24]
ZE ojd =zl BOLT ASS'Y M8x30
06.01923-3117 | X X 12

[25]
=2E o gz BOLT ASS'Y M8x40
06.01923-3119 | X X 8

[26]
§7t 2E BOLT-HEX. M8x85
06.01913-3128 | X X 8

DL06S




) [RIAHB] KEY No| = o 0.
Fig. 1056 | SUFFIX A EOTBA . 5 =3 =] PART NAME Fig. 1056
Q
gol E’E‘I & % H._‘I SUFFIX | HI o AS
o caoLER B:EQTBB 8 bART NO Al TTTTTTTT]#® REMARKS
i AF & Z 71 EXCLUSIVE
[27]
=E AgC BOLT-STUD
65.90201-0135 X X 3
[28]
oFA WASHER 8.4
06.15010-2311 | X X 14
[29]
AT OLM WASHER-SPRING A8
06.16731-2107 X X 5
[30]
szt 2E BOLT-HEX. M8x120
06.01013-9127 | X X 2
[31]
2E ojM g2 BOLT ASS'Y M8x90
06.01913-3129 X X 1

DL06S




L SUFF1X [RA#E] KeY NO| = E] PART_NAVE Fig. 1058

Fig. : 5
9 1005I8le A EQTBA > I SUFF IX |+ H 3 AS
29 W B:EQTBB 4 Alel TTTTTTT T %% REMARKS
OIL PAN PART NO. AF 8 = 71 EXCLUSIVE

[01]
W-29l PAN-OIL
65.05801-5258 | X X 1

[02]
A3=-Zg{0 SCREW-PLUG M30x1.5
65.90310-0144 | X X 1

[03]
oAl RING-SEAL A30x36
06.56190-0732 | X X 1

[04]
JpAZ-Qo W GASKET-OIL PAN
65.05904-0035 | X X 1

[05]
=E ojMzg| BOLT ASS'Y M8x45
06.01923-3120 | X X 20

[06]
2E oM 22 BOLT ASS'Y M8x80
06.01923-3127 | X X 2

[07]
E=_Jlo|= TUBE-GUIDE
65.05806-5129 | X X 1

[08]
29l 2l Ho|X| oMz OIL LEVEL GAUGE ASS'Y
65.05805-5292 | X X 1

[09]
o] Z-¢ PIPE-OIL
65.05701-6125 | X X 1

[10]
o] Z-2¢! PIPE-OIL
65.05701-5715 | X X 1
=2apl-2¢ mho|= BRACKET-OIL PIPE
65.05740-0044 | X X 1

[12]
Zel-mio|= CLIP-PIPE
65.97401-0137 | X X 1

[13]
szt 2E BOLT-HEX. M8x25
06.01283-7115 | X X 1

[14]
=19 WASHER 8.4
06.15010-2311 | X X 1

[15]
HE NUT-CLEVELOC
65.90510-0012 | X X 1
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: | SUFFIX [IxaeE] key o] 2 =] PART_NAME Fig. 1058
Fig. 1058 A:EQTBA s = o SUFFIX E1PS H AS
ol = = =
o W B:EQTBB 8 op Al TTTTTTTT]#7]® REMARKS
OIL PAN PART NO. AF 8 = 71 EXCLUSIVE

11
JtAZ-22 I GASKET-OIL FILTER
65.05901-0032 | X X 1

[17]
s ojues BOLT ASS'Y M8x25
06.01913-3115 X X 1

18]
s ojMEz BOLT ASS'Y M8x40
06.01913-3119 | X X 2

[19]
jo|Z-22 =g PIPE-OIL FILLER
65.01813-5025 X X 1

1201
29 =el 7 ojM =2 OIL FILLER CAP ASS'Y
65.01810-5011 | X X 1

[21]
= ofMza BOLT ASS'Y M8x22
06.01913-3114 X X 4

[22]
JtAaZl-2 e mo|= GASKET-OIL FILLER PIPE
65.05903-0029A | X X 1
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. [RIAHE] KEYNO| & =] P ig.
Fig. 1064 [ SUFF1X A:EQTBA TS E 3 _ AT e Fig 10615
Heas o cqes 3B Y GRITIIITTIRe ‘howseis
THERMOSTAT PART NO. W B = 2 EXLSIE
o011
LA _MBAEE HOUSING-THERMOSTAT
65.06404-0039A | X X 1
02
JtAZI-olE BT GASKET-THERMOSTAT
65.06904-0021 X X 1
03]
g2t 2E BOLT ASS'Y M10x35
06.01923-3218 X X 6
[04]
MEBAEIE ojd &2 THERMOSTAT ASS'Y
65.06402-5004 X X 1
[05]
FhAF A @ AEY GASKET-THERMOSTAT
65.06904-0003 X X 1

[06]
ol Z-9JE| ot
65.06405-0044

|m

PIPE-WATER OUTLET

x
x
[

[07]
2E oM Eg| HEX. BOLT ASS'Y M8x25
06.01923-3115 X X 3

[08]
AqE AUN SCREW-CONNECTION
65.98131-0060 | X X 1

[09]
2/-Al RING-SEAL A14x20
06.56190-0706 | X X 1

[12]
O &l E ADAPTER
65.98130-0248 X X 1

[14]
oAl RING-SEAL A25x30
06.56190-0724 | X X 1

[15]
ol =-23 ¢/E PIPE-COOLING WATER
65.06301-0257 | X X 1
[16]
=

o
=

65.96501-0099A | X X 2

O-RING

[17]
sUe W UNION-BANJO
65.98103-5008 | X X 1

[19]_
2AF-2EE2F SCREW-HOLLOW M16x1.5x36
65.98150-0049 | X X 1
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Fig. 1064
MEAE
THERMOSTAT

| SUFFIX

A:EQTBA

B:EQTBB

[RIAIHE] KEY NO

I
=

Y

PART NAME

Fig. 1064

o i jor
THH

)
>
=)
=
=
S Ik

SUFFIX

Al TTTTT]

[ |
2 F 7

k4

=S
2

- I:II o

¥ REMARKS

AS

&

EXCLUSIVE

20]
2-Ale

06.56190-0709

[21]
A3{-222
65.90310-0140

g-Ajed

65.96507-0010

X

X

X

RING-SEAL A16x22

SCREW-PLUG M16x1.5

RING-SEAL
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: SU [RIAHE] KEYNO| & =] PART NAME ig.
Fig. 1065 L SUFF1X A:EQTBA s = Fg. 1065
9iE Bz ) = ¢ [e] ISUIFFIIXI [ ][] B i "
— B:EQTBB 4 AlB ki REMARKS
WATER PUMP PART NO. 7 B E 2 EXLSIE
el HZ ojdEel WATER PUMP ASS'Y
65.06500-6271A | X X 1
o2
. st E-2g HOUSING-WATER PUMP
65.06501-0300 | X X 1
[03]
W7tz Al SEAL-MECHANICAL
65.06520-6008 | X X 1
[04]
Hojal-2 BEARING-BALL
65.93410-0027 | X X 1
[05]
2-ALy RING-SNAP 55x2
06.29020-0132 | X X 1
_, . foel
slE-VHE =g HUB-V BELT PULLEY
65.06504-0033 | X X 1
[07]
olme{-9E H | IMPELLER-WATER PUMP
65.06506-0032 | X X 1
__[o8]
Z2-VEE PULLEY-V BELT
65.06503-0116 | X X 1
__[09]
Z2VHE PULLEY-V BELT
65.06503-0113 | X X 1
__[10]
Zo-VEHE PULLEY-V BELT
65.06503-0117 | X X 1
[11] -
JIAFI-SE X GASKET-WATER PUMP
65.06901-0042 | X X 1
[12]
2E oM 22 BOLT ASS'Y M8x45
06.01913-3120 | X X 5
14
[13]
87 2E ojM =z HEX. BOLT ASS'Y M8x50
06.01913-3121 | X X 2
[14]
ool =-23 ¢/H PIPE-COOLING WATER
65.06301-0296 | X X 1
[15] -
JIAFI—SE BE GASKET-WATER PIPE
65.06903-0029 | X X 1
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; [XIAHE] KEY NO | & =] PART NAME Fig. 1065
Fig- 1065 LsUFFix A:EQTBA 2 = SUFFIX % AS
ANE: ) E® BRI %e NS
— : AlB aE
WATER PUMP B:EQTBB ¥ PART NO T REMARKS
161
=e ojy =z BOLT ASS'Y M8x30
06.01913-3117 X X

DL06S



L SUFF X [RAEE] KeY NO| = E] PART_NAVE Fig. 1081

EXHAUST MANIFOLD

Fig. . .
ig. 1081 ) A:EQTBA i = . SUFFIX E1PS H AS
Hj7| of &= # Z o 37
A B : EQTBB 8 pmrrno, LRELITTITTIT 1#]® REMARKS
: A& E ZH  EXCLUSIVE

fo1]
87| ojLE= of
65.08100-6096A

xﬂﬁ
=~
R

EXHAUST MANIFOLD ASS'Y

o = =~ 7| MANIFOLD-EXHAUST
65.08101-0279 | X X 2

oL Z=-u 7] MANIFOLD-EXHAUST
65.08101-0288 | X X 1

[04]
-Ald RING-SEAL
65.96507-0059 | X X 8

[05]
ZtAZ Bl 7] o
65.08901-0045

GASKET-EXHAUST MANIFOLD

<

s IM
[=2]

[06]
HE-Z#%| NUT-FLANGE
65.90535-0003 | X X 24

[07]
2| 0| A SPACER
65.91701-0086 | X X 24

[08]
SE-Ags BOLT-STUD
65.90201-0073 [ X X 4

CYLINDER HEAD
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i X|A[HS] KEY = g i
Fig. 1082 [ SUFFIX A:EQTEA | EACETI A ] PART NAVE Fig. 1082
&7| yg= 8 Z o SUFF X il H @ AS
INTAKE MANIFOLD B:EQTBB 8 pmrno. LALELITT] lA/lglilaT gl REMARKS
ou _
W E=-571 MANIFOLD-INTAKE
65.08201-5077 X X 1

[02]
kA -57] oY
65.08902-0030A

GASKET-INTAKE MANIFOLD

< Mol

M
N

Z2E ojd =zl BOLT ASS'Y M10x35
06.01923-3218 | X X 12

[04]

2l

X INLET
65.09411-0177 X X 1

= ojM=a BOLT ASS'Y M8x70
06.01923-3125 | X X 4
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. [X[Al#HS] KEY NO| = =] i
Fig. 1091 [ SUFFIX A:EOTBA . = PART NAVE Fig. 1091
E5 XK - I SUFFIX = %= | inl AS
. A B =2 | 2
TURBO CHARGER B:EQTBB 5| bART No. Bl [ [ [] IA/I gl ’la* i_XMWE REMARKS
I0:
BHE x4 ojd =z TURBO CHARGER ASS'Y
65.09100-7158 | X X 1
[02]
ka7i-ollof mo|= GASKET-TURBO CHARGER
65.09901-0018A | X X 1
[03]
HE-Z#X| NUT-FLANGE
65.90535-0001 | X X 4
[04]
o] Z-2¢2! PIPE-OIL
65.05701-5712 | X X 1
[05]
JHA-EUE] GASKET-FLANGE
65.96601-0046B | X X 1
[06]
=2E od =zl BOLT ASS'Y M8x22
06.01913-3114 | X X 2
1071
Ag=_szo SCREW-HOLLOW
65.98150-0031 | X X 1
[08]
2-Ald RING-SEAL A12x18
06.56190-0704 | X X 3
= [09]
(&) —
S&m o] Z-9f PIPE-OIL
Sy 9 65.05701-5710 | X X 1
[10]
815 ool Z-2¢ PIPE-OIL
65.05701-5711 | X X 1
12
M
D/ll SA-2{H HOSE-RUBBER
12 65.96301-0327A | X X 1
10 [12]_
14 ZYIT-SA CLAMP-HOSE
5 06.67020-0104 | X X 2
(Q Qﬂ
c\ + [1|31 i
TA-EE GASKET-FLANGE
CYLINDER
BLOCK 65.96601-0067 | X X 1
CYL
BLOCK . [14]
JkAZ GASKET
65.96601-0052 | X X 1
[15]
ZE ojd =zl BOLT ASS'Y M8x22
06.01913-3114 | X X 4

DL06S




Fig. 1091
ElE x}x
TURBO CHARGER

| SUFFIX

A:EQTBA

B:EQTBB

[XKIA[HS] KEY NO

= Y

PART NAME

Fig. 1091

= ¢

PART NO.

o i jor

SUFFIX

Al TTTTT]

# T

¥ REMARKS

AS

[ |
AL 8 = H

EXCLUSIVE

&

8

\}Qﬂ 14

CYLINDER
BLOCK

CYLINDER
BLOCK

[16]

EE-AHE

65.90201-0096

[17]
ThAZ-E{ B R
65.09901-0035

ZOIE o B 2-u

65.08112-0057

[19]
223 ofM
06.16731-2107

1201
g2t e
06.11063-8214

7| o Z

X X

X X

X X

X X

BOLT-STUD

GASKET-TURBO CHARGER

JOINT ELBOW-EXHAUST MANIFOLD

WASHER-SPRING A8

NUT-HEX. M8

DL06S



65.96501-0079

SYZ-V Efe

65.97450-5001A
[04]

=T

65.09440-0075
[05]

EE ojM gz

06.01913-3215
(0]

2l

A
65.09411-0191

22 -57| 2

65.08240-0110

[08]
=ZE ojd =2
06.01923-3215

Sap-g|n

65.08240-0109

[10]
== olMsz)
06.01923-3215

1]
sA-BH]
65.96301-0035
112]
EFTEC PN
06.67020-0116
113]
sapA
65.09440-0078

2= oy sz

06.01923-3114

[15]
== oju=al
06.01923-3215

[RIAIHE] KEY NO PART NAME
A:EQTBA 3
3 2 ¥ GREITTITT “REMARKS
: AlB
INTAKE STAKE B EQTBB 4l PART NO. mwsu/g REMARKS
[01]
elst INLET
65.09411-0176
[02]
Y-Ald O-RING

CLAMP-V TYPE

BRACKET

BOLT ASS'Y M10x25

INLET

BRACKET-INTAKE STAKE

BOLT ASS'Y M10x25

BRACKET-INTAKE STAKE

BOLT ASS'Y M10x25

HOSE-RUBBER

CLAMP-HOSE

BRACKET

BOLT ASS'Y M8x22

BOLT ASS'Y M10x25
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; [RIAHE] KEY NO| = [ i
Fig. 1101 [ SUFFIX A EQTEA R 3] = ] PART _NAVE Fig. 1101
olFE 45 - Y SUFF IX | %= H| inl AS
. A 2| =
INJECTION NOZZLE B:EQTBB | PART NO. e[ [T 11 |A/|g|,laf e REMARKS
[0
SIME] ofM g2 INJECTOR ASS'Y
65.10401-7004A | X X 6
[02]
28 O-RING
65.96501-0437 | X X 1
[03]
2-Ald RING-SEAL
65.96507-0053 | X X 6
~[04]
T -l ™ E FIXTURE-INJECTOR
65.10205-0006A | X X 6
[05]
£2t 2E-Z2= BOLT-COLLARED HEX.
65.90020-0136 | X X 6
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: [XIAHE] KEY NO | & ] ig.
Fig- 1103 SUFF IX A:EQTEA R El 2 o PART NAVE Fig 1103AS
imi : EAES )
I P B : EQTEE a2 DETTITIITT]"e REUARGS
. Al & Z 71 EXCLUSIVE
[01]
T}o| Z-QI M PIPE-INJECTION
65.10301-6191 X X 1
[02]
Tlo| Z-ol ™M PIPE-INJECTION
65.10301-6192 | X X 1
[03]
T}o| Z-QIH M PIPE-INJECTION
65.10301-6193 X X 1
[04]
Tho| Tl = M PIPE-INJECTION
65.10301-6194 | X X 3
[05]
Tho| Z-QIH M PIPE-INJECTION
65.10301-6066 X X 1
[06]
827t 4E NUT-HEX. M8
06.11063-8214 | X X 1
[07]
7 )] OIL COOLER 2&-ool= CLIP-PIPE
HOUSING 65.97401-6039 X X 1
N@/S B [08]
. =0 HOLDER
65.97480-0220 | X X 1
HIGH PRESS PUM P 6 10 ALTV 12 [09]
‘ T A E{-3to] Zaj|M CONNECTOR-HIGH PRESSURE
/\ 11 13 ALTV 14 15 65.10410-6007 | X X 6
- > 10 [101
> 11 12 7Y E|-5to| ZajM CONNECTOR-HIGH PRESSURE
=t 15 13 65.10410-6003A | X X 1
%\/ 14
o 16 111]
). <z O-RING
% ' ® 65.96501-0438 | X X 1
% W\@) 2
U E{-5t0| =2 M CONNECTOR-HIGH PRESSURE
et m’\© 65.10410-6006 | X X 1
@O/ Sy, & 131
0 : oo/ U E{-5l0] ZajM CONNECTOR-HIGH PRESSURE
ﬂ/ ey, B 65.10410-1003 | X X 1
CYLINDER HEAD \@\® [14]
AU E-5lo] =2 CONNECTOR-HIGH PRESSURE
65.10410-1002 | X X 1
115]
2 2 O-RING
65.96501-0429 X X 1

DL06S




i [RIAME] KEY NO| & 2 i
Fig. 1103 | SUFF X A:EQTBA . s B SchFIX APART NAME Fig. 1103AS
ol M mo| = B:EQTBB b Al [T TTTT1] oo HF!EMARKT'S_
INJECTION PIPE '
PART NO. AL & ZE 2] EXCLUSIVE
[16]
HE NUT
65.10415-0001 X X 6
[17]
2 RAIL
65.10601-6007 X X 1
[18]
MAM-2ld =ZajlA SENSOR-COMMON RAIL PRESSURE
65.27114-5003 X X 1
[19]
se_-Taq 2|olE VALVE-PRESSURE LIMITING
65.52122-6003 X X 1
[20]
2 & O-RING
65.96501-0431 X X 1
1
=e2p71-2| g oj2d BRACKET-RAIL MOUNTING
65.10610-0003 X X 1
[22]
7 OIL COOLER EE ojg =zl BOLT ASS'Y M8x35
HOUSING 06.01913-3118 | X X 3
N@/s [23]
9 EE oM sz BOLT ASS'Y M8x40
06.01913-3119 X X 6
HIGH PRESS PUM P 6 1‘0 ALTV 12
11 13 ALTV 14 15

o : A - %ﬂ% \@I\@
\9%003/ e, @

YLINDER HEAD @\(@

DL06S




. [RAEE] Ky O] = E] PART NAWE Fig. 1111
Fig.- 1111 L SUFF IX A:EQTBA s :
2 = SUFFIX =% H AS
ey M Bz 5 EQTES o =28 RRITTITITITs REMARKS
INJECTION PUMP EQ PART NO. & = A EXLSIE
[0
HI-3510] TaM PUMP-HIGH PRESSURE
65.10501-7005A | X X 1
[02]
2 g O-RING
65.96501-0439 X X 1
[03]
Zayx| FLANGE
65.11304-0002 X X 1
[04]
s2t 2E-Z2{ g BOLT-COLLARED HEX.
65.90020-0121 X X 3
[05]
2z O-RING
06.56020-0115 X X 1
[06]
2EE-AHC BOLT-STUD M10x30
06.06225-0808 X X 2
1071
g7t 4E NUT-HEX. M10
06.11063-8215 X X 2
[08]
AxZE oty WASHER-SPRING A10
06.16731-2108 X X 2
109l
g7 2E oM E2| HEX. BOLT ASS'Y M10x35
06.01913-3218 X X 1

DL06S




. [RAHE] KEY NO| & =] PART NAME Fig. 1113
Fig. 1113 LSUFFIX A:EQTBA s = = g
oI5|/ Pz Eajolu o o AP 2 ol 1 hS
[N Ry R} _—— —_ . = AlB S %
INJECTION PUMP DRIVE GEAR B:EQTES o parno. plelLL1I u;ila, IS REMARKS
[o1]
7lof-elMMd He =2jo|= GEAR-INJECTION PUMP DRIVE
65.11301-0042 | X X 1

DL06S



Fig. 1116
oxl HEE
ENGINE CONTROL

| SUFFIX

A:EQTBA

B:EQTBB

[XKIA[MS] KEY NO

= Y

PART NAME

Fig. 1116

= ¢

PART NO.

& i jor

SUFF1X

Al T T TTT]

J B
o

H| ik

REMARKS

AS

[ |
AL 8 = H

EXCLUSIVE

011
dx HEE [y
65.11201-7022
[02]
Fes R

9441-0175

e}

R
©

[03]
Ax HEE 74

65.99441-0186

[04]
Z20|E-Qlzl 7

(AL

65.11210-6007

[05]
Eefo|E-QZEl

(hilga

65.11210-0005

[06]
281-30]
65.90302-0017

2= ojygel

06.01923-2917

[08]
74-2{8f
65.96210-6001A

65.90020-0095

[10]
sapl-shy A
65.29150-5006
=g-mjo|=

65.97401-0188

ZE ojld =z

06.01923-2911
[12]

82t 1=
06.11063-8212

[13]
AT opM
06.16731-2106

[14]
S E-AHO0|A
65.90441-0066

E
X X

E o ool
X -

E o ool
- X

= Im
4
L

> Im
4
L

X X

ENGINE CONTROL UNIT(ECU)

ECU MAP DATA

ECU MAP DATA

PLATE-ENGINE CONTROL UNIT

PLATE-ENGINE CONTROL UNIT

PLUG-CORE

BOLT ASS'Y M6x30

CUSHION-RUBBER

BOLT-COLLARED HEX.

BRACKET-HARNESS

CLIP-PIPE

BOLT ASS'Y M6x16

NUT-HEX. M6

WASHER-SPRING A6

BOLT-SPACER
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Fig. 1123 LSUFF 1x A:EQTBA frauel L& ¥ T A
. . ~ AS
ez golz 6. £oTe B B e T TN Rewinic

FUEL PIPE PART NO. IEEN] EXCLUSIVE

;/23 21
&/zs
27/‘* @@?{9 8

26 COMMON RAIL
ASS'Y

J

PRE FUEL
FILTER

ENGINE
H.P PUMP CONTROL UNIT

[01]
HE S5 ods

65.96340-5079
[02]

dE 5 old =

65.96340-5080

03]

of g4

65.98130-0211
[04

2-Ale]

06.56190-0704

[05]

of g4

65.98130-0229
06]

2-Ale)

06.56190-0706
[07]

ol Z-A R

65.12301-5317

[08]
FA-2H
65.96330-0018A

[09]
SUE A

65.97402-0045
[10]

SYI-5A

65.97402-0010
[11]

AJF-BER

06.78144-2204

112]

of ey Ef

65.98130-0159A
[13]

g-Ale

06.56190-0704

g-Aled
06.56190-0706
[15]
Tlo|Z-A R
65.12301-5316

HOSE-RING JOINT RUBBER

HOSE-RING JOINT RUBBER

ADAPTER

RING-SEAL A12x18

ADAPTER

RING-SEAL A14x20

PIPE-FUEL

HOSE-RUBBER

CLIP-HOSE

CLIP-HOSE

SCREW-HOLLOW

ADAPTER

RING-SEAL A12x18

RING-SEAL A14x20

PIPE-FUEL

DL06S




| SUFFIX

[RIAIHE] KEY NO

PART NAME

Fig.- 1123 A:EQTBA ES —
18 mo|z _ s E oo i
FUEL PIPE B:EQTBB 8 panrno. lAlBL LTI L REMARKS

[16
Ol ] ADAPTER

;23 21
&/ZS
TN

26 COMMON RAIL
ASS'Y

J

PRE FUEL
FILTER

ENGINE
H.P PUMP CONTROL UNIT

65.98130-0229

2-Alel

65.96507-0043
[18]

oo|Z-A 72

65.12301-5310

19]

of gy Ef

65.98130-0229
120]

g-Aled

06.56190-0706
[21]

g-Aled

65.96507-0055
[22]

ool Z-A 2

65.12301-5288B

[23]
O E
65.98130-0154
[24

-Ael

06.56180-0712
[25]

£3F-822
65.98150-0042A
[26]

TA-2H
65.96301-0462

[27]
SYIL-5A

65.97402-0002

2&-mo|=

65.97401-5019

=E ol =2

06.01923-3111
[30]

Eg

=2

65.96341-5027

RING-SEAL

PIPE-FUEL

ADAPTER

RING-SEAL A14x20

RING-SEAL

PIPE-FUEL

ADAPTER

RING-SEAL A8x14

SCREW-HOLLOW M8x1

HOSE-RUBBER

CLIP-HOSE

CLIP-PIPE

BOLT ASS'Y M8x16

TUBE

DL06S




. [XIAHE] KEY NO[ & | PART NAME Fig. 1123
Fig. 1123 LSUFFIX A:EQTBA s = = g
I SUFFIX | = | | AS
o= molz B:EQTES s 2 S BRI REMARKS
FUEL PIPE ’ PART NO. Al & = 72 EXCLUSIVE
[31]
ELTE PN CLAMP-HOSE
06.67020-0101 | X X 1
[32]
so TUBE
65.96341-5013 | X X 1

H.P PUMP

ENGINE

CONTROL UNIT

PRE FUEL
FILTER

DL06S



: SU [RIAHE] KEYNO| & =] PART NAME ig.
Fig- 1125 L SUFFIX A:EQTBA s = SFFIX — Fig 1125AS
oz B:EQTBB b Al [T TTT[T]] *|e HF!EMAR'ZT'S_
FUEL FILTER PART NO. B =2 RS

[01]
oz ZE oM =g FUEL FILTER ASS'Y
65.12501-7042B | X X 1

[02]
F -2 ZE COVER-FUEL FILTER
65.12504-5028 | X X 1

[03]
A HE-HAF ZE ELEMENT-FUEL FILTER
65.12503-5026 | X X 1

[04]
=2 ofM2g BOLT ASS'Y M10x40
06.01923-3219 | X X 2

[05]
= ADAPTER
65.98130-0229 X X 2

[06]
-Ald RING-SEAL
65.96507-0043 | X X 2

[07]
oz =ZE oM =g FUEL FILTER ASS'Y
65.12501-7101 | X X 1
A HE-HZ ZE ELEMENT-FUEL FILTER
65.12503-5101 | X X 1

[09]
st E HOUSING
65.12502-5003 | X X 1

[10]
M ef o] B -9/ & SEPERATOR-WATER
65.12531-6001 | X X 1

[11]
szt 2E BOLT-HEX. M10x28
06.01913-3216 | X X 2

[12]
Ol E ADAPTER
65.98130-0229 | X X 2

[13]
ER RING-SEAL A14x20
06.56190-0706 | X X 2
o [14]
o 9tM WASHER-PLAIN 10.5
06.15010-2312 | X X 2
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. [RIAHE] KEY NO| = =] PART NAME Fig. 1151
Fig. 1151 L SUFF I A:EQTBA s = = g
e o = ow SUFFIX 3| & CI AS
= B:EQTBB 5 - Alsl [T TTT T [#% REMARKS
MUFFLER PART NO H B = DCSIE
[o1]
ofaMed MHE ol sz SCR MUFFLER ASS'Y

65.15102-5010

x
x
=

[02]
MA-8)7] JtA B
65.27428-7002

SENSOR-EXHAUST GAS TEMPERATURE

> |H
x
N}
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Fig. 1153 L SUFF I A EQTEA FREE] o] & g PART NANE Fig. 1153
=y o8 | 3 OE ¥ TR e -
= B:EQTBB 4 AlB i
DOSING MODULE PART NO. EES EXCLUSIVE
1011

65.15301-7001

=4 =af-ZE
65.15311-0001

4 Ze-Zef

65.15312-0001

== [= =
—|EE| _‘_/él 25

X X

ol
[N

[ X x

ot

><>.{0
x|m

NOXCLEAN DOSING MODULE

DOSING PRE-FILTER INLET

DOSING PRE-FILTER OUTLET
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